S OF AMERICA

\E UNITED STAT

)
4
U2
o]
=
)
»
-
K,

Sl T Ll it ey

PR, T, SIS




4

INDEX

Name Page Name Page
Distributors Ignition Coils (Continued)
IGH~-4026,A 44 CE-4607 42
1G0-4002;A 46 CE-4612 42
IGP-4501,A 48 CE~4614 42
IGS-4011 50 CE-4623 42
IGS-4013 52 CE-4627 42
IGS~4201 54 CE-4628 42
IGT-4004 56 CE-4632 42
IGT-4005" 58 CE-4633 42
: IGT-4006,A 60 CE-4639 42
: IGT-4007,A 62 Regulators
IGT-4102 64 TC~4302A 34
IGW-4143,A 66 TC-4302B 34
g%uipm:nt List 1 VRB-4002D 34
nerators VRB-4008AP 34
C0-1240 4 VRB-4008C 34
C0-1271 6 VRB-4012A 34
C0-1300 8 VRB-4012B-1 34
C0-1304- 10 VRD-4001A 35
GAR-4611,A 12 VRD-4001B 35
GBR-4601 14 VRD-4005A 35
GCE-4803A 16 VRP-4002A 35
GCJ-4801A 18 VRP-4003A 35
ggg-igggﬁ gg Starting Motors
- DI-1272 68
GC0-4803A 24 DI-1297 70
GC0-4806A 28 DI-1568 72
GC0-4807A 28 DN-1270 74
GEA-4801A 30 DN-1273 76
L GEA-4802A 32 DN-1298 78
Ignition Coils DN-1299 80
8%-%%82} 36 DN-1389 82
- MAW-4018 84
Crozo6 | 37 MAX_£014 8o
CE-4022 38 MAX-4041 90
CE-4023 39 MZ-4078 92
CE-4026} 40 Starting Switch
CE-257 S5-4205 94
CE-4026 } 41
CE-258A

1 Illustrations for almost all of the above units are shovn on the page which faces
the parts list. The balance of the 1llustrations are shown on the same page as the
list.

Where there is not a parts list for any particular unit it has been omitted be-
cause an insufficient quantity of the unit have been shipped to warrant publication.

anition £9.
' ghie Valley Rattery ) %”2352 1378
ot 3} Hain Sepect, £AeTE U
W3 TG

14,




AUTO-LITE ELECTRICAL PARTS LISTS

Pare 1
PACKARD 1935 PACKARD 1936
Model 1200, 1201, 1202 Model 14th Series Super 8
Standard Eight Eug. Jdwn (8 cyl.)

Eng. Own (8 cyl.) Generator C0-1300
Generator C0-1240 Regulator 40210
Regulator 40210 Start'g Motor DN-1298
Start'g Motor DI-1272 " Switch S8-4001A

" Switch 21518 Hydraulic Switch 58012-B
" Motor DI-1297 | = .= - - -
" Switch 58-4001 _
______ PACKARD 1936
Model 14th Series
PACKARD 1935 Eng. Own (12 cyl.)
Model 1203, 1204, 1205 Generator C0-1304
Super Eight Regulator 40210

Eng. Own (8 cyl.) Start'g Motor DN-1299
Generator C0-1240 " Switch S5-40014
Regulator 40210 Distributor IG0-4002A
Starttg Motor DN-1270 Ign. Coil CE-4022

" Switch 21518 Service Coil CE-%186FS
------ Service Bracket None
Coll Bracket CE-203S
PACKARD 1835 Ign. Coil CE-4023*

Model 1207, 1208 Service Coil CE-2186FS

Eng. Own (12 cyl.) Service Bracket None
Generator C0-1271 Coil Bracket CE~-203S
Regulator 40210 Hydreulic Switch 58012-B
Start'g Motor DN-1273 * Custom built.

" Switch 2le?76 | == = = = =
Distributor IGO0-4002A
Ign. Coil CE-4022 PACKARD 1936

Service Coll CE-3186FS Model 120B

Service Bracket None Eng. Own (8 cyl.)

Coil Bracket CE-2035 Generator GAR-4611A-5

------ Two Charge Regulator TC-43024A
Generator GBR-4601-5
PACKARD 1935 Two Charge Regulator TC~4302B

Model 120 Start'g Motor MAX-4006

Eng. Own (8 cyl.) " Switch 55-4001
Generator GAR-4611-5 Distributor IGH~4026A
Two Charge Reg. TC-4302A Ign. Coil CE-4614,
Start'g Motor MAX-4006 Service Coil CE-3224ES

" Switch SS-4001 Igzn. Sw, & Cable CE-1187CCS
Distributor IGH-4026 Advance Arm IGH-1060
IGH-4026A Hydraulic Switch 58012-B
Ign. Coil CE-4607 | = === - -

Service Coil CE-3224CS

Service Bracket CE-12348 PACKARD 1937

Ign. Sw. & Cable CE-1187ACS Model 115C
Ign. Coil CE-4612 Eng. Own (6 cyl.)

Service Coil CE-3224ES Generator GCJ-4801A

Ign. Sw. & Cabie CE-1187BUS Voltage Regulator VRD-4001A
Advance Arm IGH-1060 Start'eg Motor MAX-40086

...... " Switch S5-4001
Distributor IGS-4011
PACKARD 1936 Ign. Coil CE-4627

Model 14th Series Std. 8 iervice Coil CLE-3224ES

Eng. Own (8 cyl.) gn. Sw. & Cable CE-1187DXS
Generator C0-1300 Advance Arm IGH-~-1060
Regulator 40210 { == - - - -

Startt'g Motor MAX-4014
" Switeh 85-4001 PACKARD 1937
Hydraulic Switch 58012-B Model 120C
d = - - a Eng. Own (8 cyl.)
Generator GCT-4801A

Printed in U.S. A.




AUTO-LITE ELECTRICAL PARTS LISTS

Page 2

PACKARD Con'‘t. PACKARD Con't.

Voltage Regulator VRD-4001A Distributor IGT-4006

Start'g Motor MAX.-4006 Ign. Coil CE-4026

" Switch S5-4001 Service Coil CE-3186KS

Distributor IGT-4004 Service Bracket None

Ign. Coil CE~4623 Coil Bracket CE-2565
Service Coil CE~-3224ES Switeh & Cable CE-258A
Ign. Sw. & Cable CE-1187DFS Advance Arm IGH-1060A

—————— Panel
] Armmeter K-8671

PACKARD 1937 0il Pressure Gauge G-8670
Model 1500,1501,1502 Gas Gauge (Dash) NG-8673D
Eng. Own (8 cyl.) Heat Indicator H-8872

Generator GC0-4803A Speedometer SPH-4001

Current-Voltage Reg. VRB~4002D Speedometer Cable SP5-2084

Startt'g Motor MAX-4014 | e e e e - -

" Swiltch 55-4001

Distributor IGT-4005 PACKARD 1938

Ign. Coil CE-4026 Model 1608, 1607, 1608
Service Coil CE-3186KS Eng. Own (12 cyi.)

Service Bracketb None Generator GCE-4803A

Coil Bracket CE-2568 Current-Voltage Reg. VRB-4008AF
Swltch & Cable CE-207B Start'g Motor DN-1389
CE-25% " Switch 58-4001

Advance Arm IGH-1060A Distributor I1G0-40024

------ Ign. Coll g%-lzosF

Service Coll -3186FS5

PACKARD 1937 Service Bracket None
Model 1506,1507,1508 Coil Bracket CE-2038
Eng. Own (12 cyl.) Switch & Cable CE-258

Generator GCE-4803A Panel

Current-Voltage Reg. VRB-4008AP Ammeter K-86871

Startt'g Motor DN-1389 011 Pressure Gauge G-8670

" Switch 88-4001 Gas Gauge (Dash) NG-8673D

Distributor 1G0-40024 Heat Indicator H-8674

Ign. Coil CE-1203 Speedometer SPH-4001
Service Coil CE-3186F3 Speedometer Cable 8pPs-2084
Service Bracket None | e = e e - -

Coll Bracket CE-2038 o .

Switch & Cable CE-207A PACKARD 1939

______ Model 170? )
Eng. Own (6 cyl.

PACKARD 1938 Generator GET-4807A-2
Model 1601, 1602 GCJ-4810A-2%
Eng. Owvn (8 cyl.) Voltage Regulator VRD-4001B

Generator GCT=-48074-2 Start'g Motor MAW-4018

Voltage Regulator VRD-40054% " Switch S58-4001

VRD-4001B Distributor 1GS-4013

Start!g Motor MAX~4006 1G5-4201

" Switch SS-4001 Ign. Coil CE-4632
Distributor IGT-4007 Service Coil CE-3224ES
IGT-4007A Ign. Sw. & Cable CE-1187EXS
Ign. Coil CE-4628 * Tachometer Drive.
Service Coil 1 gg-i%z%%gs ......
Ign. Sw. & Cable -118 a
Advgg_ce Arm IGT-1044 PACKARD 1939
* Used on first 5650 - Service with Model 1701, 1702
VRD-4001B. Eng. Own (8 cyl.)
------ Generator GCJ-4807A-2
L B GCJ -4810A-2%

PACKARD 1938 Voltage Regulator VHED-4001B
Model 1603, 1804, 1608 Start'g Motor MAW-4018
Eng. Own (8 cyl.) " Switch 58-4001

Generator GC0-4803A Distributor IGT-4007A

Current-Voltage Reg. VRB-4008C Ign. Coll CE-4632

Start'g Motor MAX-4014 Service Coil CE-3234ES

" Switch 55-4001 Ign. Swe. & Cable ‘CE~1187EXS
Advance Arm IGT-1044
* Tachometer Drive.

Printed in U.8. A.




AUTO-LITE ELECTRICAL PARTS LISTS

Page 3
PACKARD 1939 PACKARD 1940
Model 1703, 1704, 1705 Model 1801,1802
Eng. Own (8 cyl.) Eng. Own (8 cyl.)
Generator GC0-4803A Generator GEA-4801A
GCO-4806A% Current-Voltage Reg. VRP-40024
GC0-4807A VRB-4012B-1%*
GC0-4808A% Start'g Motor MAW-4018
Current-Voltage Reg. VRB-4012A-~1 " Switch 55-4001
Startt'g Motor DI-1568 Distributor IGP-4501
" Switch 58-4012 IGP-4501A
Distributor IGT-4006A Ign. Coil CE-4632
Ign. Coil CE-4633 Service Coil CE-3224ES

Service Coil CE-3224Ls Ign. Sw. & Cable CE-1187EXS

Ign. Sw. & Cable CE-22608 Advance Arm IGT-1044
Advance Arm IGH-10604 * Early production.

* Tachometer Drive. | = -~
PACKARD 1940
PACKARD 1939 Model 1803,1804,18085

Model 1706, 1707, 1708 Eng. Own (8 cyl.)

Eng, Own (12 cyl.) Generator GEA-4802A
Generator GCE-4803A Current-Voltage Reg. VRP-4003A
Current-Voltage Reg. VRB-4008AP Startt'g Motor MAX-4041
Starttg Motor DN-1389 " Switch S55-4205

" Switch SS-4001 Distributor IGT-4102
Distributor IG0-4002A Ign. Coil CE-4639
Ign. Coil CE-1203 Service Coil CE-3224RS

Service Coil CE-3186FS Ien. Sw. & Cable CE-1187FCS

Service Bracket None Advance Arm IGT-1044

Coil Bracket CE-2038 | == e e -~
Switch & Cable CE-258
Panel

Ammeter K-9043

0il Pressure Gauge G-9042

Gas Gauge (Dash) NG-9045D

Heat Indicator H-9044
Gas Gauge (Tank) NG-8648T
Speedometer SPH-4002
PACKARD 1940

Model 1800

Eng. Own (6 cyl.)

Generator ' GEA-4801A
Current-Voltage Reg. VRP-4002A
VRB-4012B-1*
Starttg Motor MZ-4078
" Switch S8~4001
Distributor IGW~-4143
IGW-4143A
Ign. Coil CE~-4632

Service Coil CE-3224ES

Ign. Sw. & Cable CE-1187EXS
Advance Arm I1GT-1044-1

* Early production.

- e e o s -

Printed in U.S. A,




AUTO-LITE ELECTRICAL PARTS LISTS

Paze 4 C0-1240 GENERATOR PARTS LIST C0-1240
Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1l 2 3 4 5 1 2 3 4 5
14105 2 5/16 Lock Washer 23544 1 9/16-18 Hex. Nut
14160 2 #10 Lock Washer 23704 1 Armature Assy.
23564 2 Frame Screw
23917 1 Ventilator - Outlet Miscellaneous Parts
23925 1 Ventilator Screen 22169 2 #10 Lock Washer
(23945) 1 Frame & Field Assy. 23435 1l Drive End Head
23400 4 Pole Piece 23947 1 Head Band Assy.
23450 2 Frame Screw Ins. Tube 40210 1 C.B, & Reg. Assy.
23573 1 Field Coil Assy. 24N7600 1 10-32 Hex, Nut
20064 1 Ins, Tube 20117 1 6 Lock.Washer
22367 1 Terminal 20134 1 Fuse Retailner
22773 1 Terminal 20688 1 #10 Skpf. Washer
22897 1l Ins. Bushing 21248 1 Cover
23210 3 Lead Ins. 22169 2 #10 Lock Washer
23574 l Field Coil - U.R. 22676 1 Spring
23575 h Field Coil - L.R. 22678 1 Fuse - 5 Amps.
23576 1 Field Coil -~ L.L. 22679 1 Insulation
23577 1 Field Coil - U.L. 23150 1 Base Insulation
23594 1 C.B. Lead Assy. 14156004 1 6-32x1/4 Rd. Hd. Screw
22268 2 Wire Clip 14158004 2 8-32x1/4 Rd. Hd. Screw
22367 2 Terminal 24160006 2 #10-32x3/8 Rd. Hd. Screw
22897 1 Ins. Bushing 24160004 2 #10-32x1/4 Rd. Hd. Screw
23920 1 Head Band Locating Pin l 2 3 4 5
26613 1 Dowel Pin
14205412 8 Pole Piece Screw {Issued 6-13-35)
14160008 2 #10-32x1/2 Rd. H4. Screw (R-3-24-37)
Comm. End Plate Assembly & Parts Used With
14156 4 iﬁ Lock Washer
14L60 3 10 Lock Washer
22116 1 Gasket
22600 1 Ball Brg. - S.A.E. #2082
23663 1 Bearing Spacer
’ 23669 1 C.E. Cap Cover
i 23702t 2 Brush - Main
1 23703t 1 Brush - 3rd
% {(237086) 1 Comm. End Plate Assy.
: 20660 3 #6 Skpf. Washer
g 22139 1 1/4 Oiler - Press in
Type
k 22157 1 Felt Washer
M 22158 1 Felt Washer Retainer
b 22599 1 Lock Spring Ring
; 22605 1 Felt Guard
8 22748 1l Spring Washer
' 22750 1 Snap Ring
$ 23417 1 3rd Brush Plate Adj.
] Pinion
23551 3 3rd Brush Plate Retain'g
Spring
23582 1 3rd Brush Holder Plate
Assembly
23587 1 Brush Spring
23585 2 Brush Spring
23671 l Felt Wick
23850 1 Comm. End Plate Part
Agsembly
17156004 3 #6-32x1/4 Rd. Hd. Screw
26613 1l Dowel Pin
14156004 4 ¢#6-32x1/4 Rd. Hd. Screw
20160004 3 #10-32x1/4 Rd. Hd. Screw
1 2 3 4 5 1 Service Brush Set 24183,
Printed in U.S. A.
“NOTE: Where part numbers are shown in parenthesis
they ate for reference only. By stocking sub-parts the
complete part can be assembled as needed.” -




AUTO-LITE ELECTRICAL PARTS LISTS

Page 5

14156004

-
20160004

20660
11156004
23551

22139 \\m !
23920

225949

17186004 20660 TO REGULATOR

ﬂ 20160004

b
o @

]

2205412

\J27!56004

20660

23671

22157 —

.

NNoooJmQ

14t05
T 23450 \ 23564

W / 23947
G



Page ©

AUTO-LITE ELECTRICAL PARTS LISTS

C0-1271 GENERATOR PARTS LIST C0-1271

Frame & Field Assembly & Parts Used With

Part
No.

14105
14L60
23564
23750
23763
(23848)
23400
23450
23573
20064
22367
22773
22897
23210
23574
23575
23576
23577
23594
22268
22387
22897
23920
26613
14205412
23917
23925
14160008

No.
Used
1l

O 0P - G ks 1 00 s b 10 DO 20

Name of Part
2 3 4 5

5/16 Lock Washer

#10 Look Washer

Frame Screw

Mounting Bracket
5/16-18x7/16 Flat HA. Screw
Frame & Field Assy.

Pole Pilece
Frame Sorew Ins, Tube
Field Coil Assy.
Ins. Tube
Terminal
Terminal
Ins, Bushing
Lead Ins.
Field Coil - U.R
Field Coil - L.R,
Field Coil - L.L
Field Coil - U.L
C.B. Lead Assy.
Wire Clip
Terminal
Ins. Bushing
Head Band Aligning Pin
Dowel Pin
Pole Piece Screw

1 Ventilator - Outlet
1 Ventilator Soreen
2 #10-32x1/2 Rd. Hd. Screw

Comm, End Plate Assembly & Parts Used With

14156
14160
22116
22600
23669
237021
237031
(23708}
20660
22139
22157
22158
22599
22605
22748
22750
23417

23551
23582

23587
23585
23671
23850
17156004
14156004
20160004

4

6 Loock Washer

3 10 Lock Washer

ARG NE H 6 PR DR

{

Gaske t

Ball Brg. - S.A.E. #202
C.E. Cap Cover

Brush - Main

Brush - Third

Comm., End Plate Assy.

#6 Skpf. Washer
1/4 Oiler - Press in Type
Felt Washer
Felt Washer Retainer
Lock Spring Ring
Folt Guard
Spring Washer
Snap Ring
3rd Brush Plate Adjusting
Pinion
3rd Brush Plate Retaining
Spring
3rd Brush Holder Plate
Assy.
Brush Spring
Brush Spring
Felt Wick

Comm, End Plate Part Assy.

#6-32x1/4 Rd. HA4. Sorew

8~32x1/4 Rd. H4. Screw
10-32x1/4 Rd. Hd. Screw

2 3 4 S

Armature Assembly & Parts Used With

Part
No.

23329
23544
23709

No,
Used Name of Part

1 2 3 4 5
1 #7 Woodruff Key
1 9/16 - 18 Hex. Nut
1 Armature Assy.

Drive End Head Assembly & Parts Used With

23740
141.58
22139
23431
23558
23559
23560
23561
23562
23563
23717
17158006

22169
23970
40210
24N7600
20117
20134
20688
21248
22169
22676
22678
22679
23150
14156004
14158004
24160006
24160004

1 Drive End Head Assy.

#8 Lock Washer

1/4 0Oiler - Hinged Top
Ball Bearing - S.A.E. #205
Bearing Retainer

Felt Washer Retainer
Gasket

Felt Washer

Felt Washer Retainer
Felt Washer

Drive End Head
#8-32x3/8 Rd. Hd., Screw

Miscellaneous Parts

2 #10 Lock Washer

1l Head Band Assy.

1l C.B. & Reg. Assy.
10-32 Hex. Nut
6 Lock Washer

Fuse Retailner

#10 Skpf. Washer

Cover

#10 Lock Washer

Spring

Fuse - © Amps.

Insulation

Base Insulation

§6-32x1/4 Rd., Hd., Sorew

BN R

8-32x1/4 Rd, HA, Screw
10-32x3/8 Rd, Hd. Sorew
#10-32x1/4 Rd., HA. Screw
1 2 3 4 5

PPN

(Issued 6-28-35)
(R-3-24~37)

1 8ervice Brush Set 24183.

Printed in U. S. A.

“NOTE: Where part numbers ate shown in pasenthesis
they sre for reference only. By stocking sub-parts the
complete part can be assembled as nee




AUTO-LITE ELECTRICAL PARTS LISTS

Page 7

17156004 20660

g
D 14205412
23577

7O INSULATED
MAIN BRUSH —

23210
23576
20160004 q205a/2
20660
17156004 149/60008
23551

22139 -l

2367/ /

TO REGUATOR 22268

lﬁk 20160004 23417
3 y g A" _TERMINAL
R 22748 2z 750
T e o Pore 22578
Sy SEC HRY
o 23920

2356/

- A
14156004 22599 22157 — \ 7
22600 22158 7
[ T 22608 ] T
m - | % iy ]
= E = % % _ ]
~ g _ ! =
§ 2
ity i
23544
22116 23850
23649
4LOS 3 —]
i = = P
23564 | | L )E = - E |
W\ = —JI __:
\ = f 23750
Nl : |
23763

23559

22579 TO BEGUATOR
Ngmmu 7 TERMINAL
Q
V6 22773
B 266/3

S

eRANNANNY




AUTO-LITE ELECTRICAL PARTS LISTS

C0-~1300 GENERATOR PARTS LIST C0~1300
Page 8 _
Frame & Fileld Assembly & Parts Used With Armeture Assembly & Parts Used With
Part No. _ Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
14L05 2 5/16 Lock Washer 16544 1 1/4-20 Set Screw
23564 2 Frame Screw 23544 1 9/16-18 Hex. Nut
(24062) 1 Frame & Fleld Assy. 23840 1 Ventllating Fan
23450 2 Frame Screw Ins. Tube 23865 1 Armature Assembly
23874 4 Pole Plece
23876 1 Field Coll Assy. - Comp. Migcellaneous Parts
20064 1 Ins. Tube 22169 2 #10 Lock Washer
22367 1 Terminal 23841 1 Drive End Head
22773 1 Termlnal 23847 1 Head Band Assembly
22897 1 Ins. Bushing 40210 l C.B. & Reg. Agssembly
23210 S Lead Insulation 24N7600 1 #10-32 Hex. Nut
23594 1 C.B. Lead Assy. 20117 1 #6 Lock Washer
22268 2 Wire Clip 20134 1 Fuse Retainer
22367 2 Terminal 20688 1 #10 skpf. Washer
22897 1 Ins. Bushing 21248 1 Cecver
23877 1 Fleld Coll - U.R. 22169 2 #10 Lock Washer
23878 1 Fleld Coil - L.R. 22676 1 Spring
23873 1 Field Coll -~ L.L. 22678 1 Fuse « 5 Amp.
23880 1 Fleld Coll - U.L. 22679 1 Insulation
23920 1l Head Band Aligning Pin 23150 1 Base Insulation
14205412 8 Pole Plece Screw 14152004 1 z6-52x1§4 Rd. Hd., Screw
14158004 2 8-32x1/4 Rd. Hd. Screw
Comm, End Plats Assembly & Parts Used With 24160006 2 #10-32x3/8 Rd. HA. Screw
14156 4 #6 Lock Washer 24160004 2 #10-32x1/4 Rd. Hd. Screw
14160 3 #10 Lock Washer 1 2 3 4 5
22116 1 Gasket
22600 1 Ball Brg. - S.A.E. #202 (Issued 1-18-40)
23663 1 Bearing Spacer
23669 1 C.E. Cap Cover
237031% 1 Brush -~ 3rd
238461 2 Brush ~ Maln
(23881) 1 Comm. End Plate Assy.
20660 3 #6 Skpf. Washer
22139 1 1/4 0Oiler - Hinged Top
22157 1 Felt Washer
22158 1 Felt Washer Retainer
22599 1 Lock Spring Ring
22605 1 Felt Guard
22748 1 Spring Washer
22750 1 Snap Ring
23417 1 3rd Brush Plate Adjusting
Pinlon
23551 3 3rd Brush Plate Retalning
Spring
23671 1 Felt Wick
23852 2 Brush Spring
24011 1 3rd Brush Holder Plate
Assembly
23585 b Brush Spring
24063 1 Comm. End Plate Part Assy.
17156004 3 #6-32x1/4 Rd. Hd. Screw
14156004 4 #6-32x1/4 Rd. Hd. Screw
20160004 3 #10-32x1/4 Rd. Hd. Screw
1 2 3 4 5
1} Service Brush Set 24164.
Printed in U.S. A.
“NOTE: Where part numbers are shown in patenthesis
they are for reference only. By stockin mt-pms the
complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

Page 9

o)
e
(2010004

20660/~

1715004
23551

20160004

zUm
-

@ ©
el -
t

239 »

TO ARMATURE TERMINA!

ON REGULATOR

23417

22748 2750

SECTION THRUAA

22897

S ////n./ AN

22367

3

19205412

94

|
I
|

l

H‘
I
I

23450

23840

TO

23878

INSULATED

MAIN BRUSH

4205412

Il

——

i

23841

L




AUTO-LITE ELECTRICAL PARTS LISTS

C0-~1304 GENERATOR PARTS LIST C0-1304

Page 10 N
Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With
Part No. Part No.
No. Used Neme of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
14L0% 2 5/16 Lock Washer 23329 1 #7 Woodruff Key
23695 2 Frame Screw 23544 1 9/16-18 Hex. Nut
23750 1 Mounting Bracket 23709 1 Armature Assembly
23763 4 5/16~18x7/16 Flat Hd. Sc. 23859 1 Drive Pulley
2e00 1 g;i'i§c§e§;8§:§ Drive End Head Assembly & Parts Used With
{24064) 1 Frame & Fileld Assy. 23857 1 Drive End Head Assy.
23450 2 Frame Screw Ins. Tube 14L58 4 #8 Lock Washer
23874 4 Pole Plece 13040 1 1/4 Oiler - Press in Type
23876 1l Field Coll Assy. - Comp. 23431 1 Ball Brg. - S.A.E., #205
20064 1 Insulating Tube 23558 1 Bearing Retailner
22367 1 Terminal 23559 1 Felt Washer Reteiner
22773 1 Terminal 23560 2 Gasket
22897 1 Insulating Bushing 23561 1 Felt Washer
23210 3 Lead Insulation 23562 1 Felt Washer Retalner
23594 1 C.B. Lead Assy. 23563 1l Felt Washer
22268 2 Wire Clip 23844 1 01l Wick
22367 2 Terminal 23856 1 Drive End Head
22897 1 Ins. Bushing 17158006 4 #8-32x3/8 Rd. Hd. Screw
23877 1 Field Coil ~ U.R.
23378 1 Fleld Coil - L.R. Miscellanoous Farts
23879 1 Field Coll -~ L.L. 22169 2 #10 Lock Washer
23880 1 Field Coil - U.L. 23861 1 Head Band Assembly
23920 1 Head Band Aligning Pin 40210 1 C.B. & Reg. Assembly
14205412 8 Pole Pilece Screw 24N7600 1 #10-32 Hex. Nut
Comm. End Plate Assembly & Parts Used With 1 #6 Lock Washer
14156 4 #6 Lock Washer 20688 1 #10 Skpf. Washer
14L60 3 #10 Lock Washer 21248 1 Cover
22116 1 Gasket 22169 2 #10 Lock Washer
22600 1 Ball Brg. = S.A.E. #202 22676 1 Spring
23669 1 C.E. Cap Cover 22678 1 Fuse -~ 5 Ampere
237031 1 Brush - 3rd 22679 1 Insulation
238461 2 Brush - Main 23150 1 Bese Insulation
(23881) 1 Comm. End Plate Assy. 14156004 1 #6-32x1/4 Rd. Hd. Screw
20660 3 #6 Skpf. Washer 14158004 2 #8-32x1/4 Rd. Hd. Screw
22139 1 1/4 Oiler - Hinged Top 24160006 2 #10-32x3/8 Rd. Hd. Screw
22157 1 Felt Washer 24160004 2 #10-32x1/4 Rd. Hd. Screw
22158 1 Felt Washer Retalner 1 2 3 4 5
22599 1 Lock Spring Ring
22605 1 Felt Guard (Issued 1-18-40)
22748 1 Spring Washer
22750 1 Snap Ring
23417 1 3rd Brush Plate Adjusting
Pinion
23551 3 3rd Brush Plate Retaining
Spring
23671 1 Felt. Wick
23852 2 Brush Spring
24011 1 3rd Brush Holder Plate
Assembly
23585 1 Brush Spring
24063 1l Comm. End Plate Part Assy.
17156004 3 #6-32x1/4 Ra. Hd. Screw
14156004 4 #6-32x1/4 Rd., Hd. Screw
20160004 3 #10-32x1/4 Rd. Hd. Screw
1 2 3 4 6
1 Service Brush Set 24164,
Printed in U, S. A,
“NOTE: Where part numbers are shown in parenthesis
they ase for reference oanly. By stocking sub-parts the
complete part can be assembled as needed.”




—~
—~
0]
&)
©
Ry

17156004 20660 TO ARMATURE TERMINAL TO FIELD TERMINAL

d\ 20160004 23417 ON_REGULATOR| ON_REGULATOR
23551 22367
. 22748 2750 @ (== iz
: SECTION THRUA'A
- . 23594
14205412
880
23210
TO THIRD
BRUSH

JO N ATED
MAIN BRUSH

14205412

23879

[2ote 0004
20660 %

23560

wn

-

v

-

wn

-

(a4

<

P 17156004

_ 23551

< 2z0s O

C ] -Numi

[~ i

r mww\ﬁ 225990

C “n.«,,\ , 22158

] mm g 2257 a0
- A

L 2 .
=

=

O 24001
-

2

<

23856




——

AUTO-LITE ELECTRICAL PARTS LISTS

GAR-4611 A GENERATOR PARTS LIST GAR-4611 ,A
Pare 12
Freme & Field Assy., & Parts Used With Drive End Head Assy. & Parts Used With
Part No, Part No.
No, Used Neme of Part No. Used Name of Part
1 2 3 4 5 1l 2 3 4 65
(GAR-2134) 1l Frame & Field Assy. GBJ-1003D 1l Drive End Head Assy.
GAL-44 1 Field Connection Ins. GAR-63 2 Felt Guard
GAL-1005W 1 Field Coil Assy.-Comp. GAR-64 2 Bearing Retalner
GAL-1007Y 1 Field Coil Assy,.-Left GBJ-3D 1 D.E. Head
GAL-289 1l C.B. Lead Assy. GG-164 2 Felt Washer
X-755 1 Terminal 8x-173 3 #10-32 Hex, Nut
X-1425 1 Terminal X-196 3 #10 Lock Washer
X-976 1 Terminal X-295 1 Ball Brg, - S.A.E, #203
GAL-1008F 1 Field Coil Assy.-Right X-489 1 1/4 Oiler - Press in Type
X-767 1 Terminal 8X-1003 3 #10-32x7/8 R4, H4. Sec.
GAR-29 2 Pole Plece
GAR-211 1 Insulating Bushing Miscellaneous Parts
k-39 2 Tole Plece Screw GAL-1024C 1 Head Band Assy,
MW-204 2 Frame Serew TC-43024 1 gygcggir%;egﬁg;lator &
- W% e
X-199 2 1/4 Lock Washer 8X-321 4 #10-32x5/16 R4, Hd. Screw
Comm. End Plate Assy. & Parts Used With 8X-715 1 #10-32x1 1/4 RA. Hd. Screw
8X-794 1 #10-32 Square Nut
(GAR-2115E) 1 Comm, End Plate Assy. X-1270 4 #10 Skpf, Washer
GAL-51 2 3rd Brush Plate Retaining 1 2 3 4 §
Sgring
GAR-73 1 011 wWick
GAR-75 1 0il1 Guard (Issued 1-18-40)
GAR-78 1 Gasket
GAR-78%A 1 C. E. Cap Cover
GAR-98A 1 Wick Cover
GAR-1012%1 2 Brush - Main
GAR-1072 1 3rd Brush Holder Plate
Assy. Drive
GAR-1115A 1 C.E, Plate Part Assy. Assy. No. Pulley
GBF-79 1 Absorbent Bronze Brg.
GBJ-1013t 1 Brush - Third GAR-4611 SP-156
8X~56 2 8-32x7/16 Rd. Hd. Sec. GAR-4611A SP-185
X-195 1 8 Lock Washer
12X-196 3 10 Lock Washer
8X-305 1 #8-32x1/4 R4. H4, Sc.
X-489 1 1/4 Oiler - Press in Type
8X-870 3 #10-32x5/16 Fill, H4. Sc.
X-195 2 #8 Lock Washer
8%X-3205 2 #8-32x1/4 Rd. H4. Screw
Armature Assembly & Parts Used With
GAR-2116 1 Armeture Assy.
GAR-171 1 Snap Ring
GEM-21 1 Armature Shaft Nut
GR-32 1 Felt Washer Retainer
%X~260 1 #5 Woodruff Key
X-864 1 .669 Lock Washer
* 1 Drive Pulley

1 2 3 4 95

t Service Brush Set GBM-2012AS.

* See table following parts list for part
number applying to assembly wanted,

Printed in U, S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Page 13

To REGULATOR
TERMINAL-A"

GAR- 2//6

F&li

100000

|
Mw-20 g

7)

GAL/024¢€ w

GAL 44

) SP-185(A]
SIX VENTILATING HOLES




AUTO-LITE ELECTRICAL PARTS LISTS

GBR-4601 GENERATOR PARTS LIST

GBR-4601

Page 14

Frame & Field Assembly & Parts Used With
Part No.
No. Used Neame of Part

l 2 3 4 5

(GBR-2188) 1l Frame & Field Assembly

GAL-44 1 Fleld Connection Ins.
GAR-29 2 Pole Pilece
GAR-211 1 Insulating Bushing
GBR-1005 1l Field Coil Assy.-Comp.
GBR-1007 1l Field Coil Assy.-Left
GAL-289 1 C.B. Lead Assy.
X-755 1 Terminal
X=-1425 1 Terminal
X-976 1l Terminal
GBR-1008 1l Field Coil Assy.~Rignht
X-767 1 Terminal
GK-38 2 Pole Plece Screw
MN-21 2 Dowel Pin
MW-20A 2 Frame Screw
X-199 2 1/4 Lock Washer

Comm. End Plate Assembly & Parts Used With

(GAR-2115E) 1 Comm, End Plate Assy,.
GAL-51 2 3rd Brush Plate Retain'g
Spring
GAR-73 1 011 wick
GAR~-75 1 011 Guard
GAR-78 1 Gasgket
GAR-79A 1 C.E, Cap Cover
GAR-98A 1 wick Cover
GAR-1012% 2 Brush - Main
GAR-1072 1 3rd Br. Holder Plate Assy.
GAR-11154 1 C.E. Plate Part Assy.
GBF-79 1 Absorbent 3ronze Brg.
GBJ-1013% 1 Brush - Third
8X-56 2 #8-32x7/16 R4, Hd, Screw
X-195 1 #8 Lock Washer
12X~1986 3 #10 Lock Washer
8X-305 1 #6-32x1/4 Rd. Hd. Screw
X-489 1 1/4 Oller - Press in Type
8X-870 3 #10-32x5/16 Fill., Hd. Sc.
X-195 2 #8 Lock Washer
8X-305 2 #8-32x1/4 Rd. HA. Screw
1 2 3 4 5

Armature Aésembly & Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5

GAR-2116 1 Armeature Assembly
GAR-171 1 Snap Ring
GBM-21 1l Armature Shaft Nut

GR-32 1l Felt Washer Retalner

SP-185 1l Drive Pulley

X-260 1 #5 Woodruff Key

X-864 1 .669 Lock Washe:

Drive End Head Assembly & Parts Used With

GBJ~-1003D 1 Drive End Head Assy.
GAR-63 2 Felt Guard
GAR-64 2 Bearing Retainer
GBJ-3D 1 D.E. Head
GG-164 2 Felt Washer
8X-173 3 #10-32 Hex. Nut
X-196 3 #10 Lock Washer
X-295 1 Ball Brg. - S.A.E. #203
X-489 1 1/4 Oiler - Press in Type
8X-1003 3 10-32x7/8 Rd. Hd. Screw
Miscellaneous Parts
GBM-24 1l Head Band
TC-4302B 1l Two Charge Regulator &
Circuit Breaker
8X-321 4 #10-32x5/16 Rd. Hd. Screw
8X-715 1 #10-32x1 1/4 Rd. H4. Sc.
8X-794 1 #10-32 Square Nut
X-1270 4 #10 Skpf. Washer

1 2 3 4 5

(Issued 1-18-40)

1t Service Brush Set GBM-2012AS.

Printed in U.S. A.

“NOTE: Where part sumbers are shownin iucmhesis

they are for reference only. By stocking sul
complete part can be assembled as nees .

parts the



AUTO-LITE ELECTRICAL PARTS LISTS

Pa~e 15

GBJ -1013

SIX_VENTILATING
MOLES THRU FACE

" BROKEN END VIEW %
OF COMM END PLATE o GAR-211

X-97¢

X155 TO_REGULATOR.
TERMINAL A"

TO _REGULATOR
TERMINAL “F "

To_INSULATED
MAIN BRUSH

W m / GAR-111

GAR-2116

\ N7 ANNANNANNANNY

|

GK-38

X-2690

TNNNRN

GAR-LI5A MW-20.A /mmZ-NL /@»r.#b

J




AUTO-LITE ELECTRICAL PARTS LISTS

GCE-4803A GENERATOR PARTS LIST

GCE-4803A

FPage 16
Frame & Field Assy. & Parts Used With
Part No.
No. Used Name of Part

1 2 3 4 65

GCE-20 2 Frame Screw
GCE-33 1 Mounting Bracket
(GCE-2030) 1 Frame & Field Assy.
GAA-32 1 Terminal Post Top Ins,
GAL-44 1 Field Connection Ins,
GBW-34 1 Insulating Washer
GBY-58 1 Terminal Post
GBW-66 1 Terminal Stud Ins.
GBW-67 1 Terminal Stud Ins.
GBX-29 2 Pole Piece
GBY-38B 2 Pole Piece Screw
GCE-1005 1 Field Coil Assy. - Comp,
GCE-1007 1 Field Coll Assy. - Left
GCE-26 1 Control Lead
GCE-34 1 Terminal Post
X-847 1 Terminal
IG-821 1 Terminal
GCE-1008 1 Field Goil - Right
GCT-25 1 Bushing
GCY-25 1 Bushing
MN-21 2 Dowel Pin
2X-177 1 14-24 Hex, Nut
12%X-193 1 14 Loock Washer
12X-196 1 10 Loock Washer
2X-349 1 10 Plain Washer
2xX-361 1 1/4 Plain Washer
2X-1377 1 #10-32 Hex, Nut
2X-177 1 14-24 Hex, Nut
12X-193 1 14 Lock Washer
12X-196 2 10 Lock Washer
2x-321 1 #10-32x5/16 R4, Hd, Screw
2X-1174 4 5/16-24x1/2 Flat Hd. Screw
2X-1377 1 10-32 Hex, Nut

Comm, ®nd Plate Assy. & Parts Used With

DA-22 1 Bearing Retaining Washer
DA-39 1 Flat 0il Guard
DA-60 1 Bearing Retaining Screw
DH=-"7 1l Felt Washer
GBJ-25 1 End Cap Cover Gasket
GBJ-32B 1 Comm. End Cap Cover
(GCE-2038) 1 Comm, End Plate Assy,
GCE-53 2 Brush Spring
GCE-54 2 Brush Arm
GCE-1012t 2 Brush - Main
X-195 1 #8 Lock Washer
8X-30% 1l #8-32x1/4 RA. Hd. Sorew
X-185 1 #8 Lock Washer
X-199 1 1/4 Lock Washer
X-295 1 Ball Brg. - S.A.E, #203
8X-205 1 #8-32x1/4 R4, H4, Screw
X-489 1 1/4 Oiler - Press in Type
12X-544 3 #10 Lock Washer
2X-870 3 #10-32x5/16 Fill, Hd, Sorew

1 2 3 4 5

Armature Assy. & Parts Used With

Part No,
No. Used

Name of Part
l1 28 3 4 5

GBX-2035F 1 Armature Assembly

SP-213 1 Drive Pulley

X-262 1 #7 Woodruff Key
2x-421 1 7/8-14 Hex., Nut
X-1136 1 7/8 Lock Washer

Drive End Head Assy. & Parts Used With

GCE-1031 1 Drive End Head Assy.

GBB-28 1 Felt Washer

GCE-31 1 Drive End Head

GCE-36 1 Beering Retainer

GCE-37 1 Felt Washer

GCE-38 1 Felt Guard

GCE-40 1 Felt Washer Retainer
X-196 3 #10 Lock Washer
X-300 1 Ball Brg. - S.A.E. #205
8X-311 3 #10-32x3/8 Rd, HA, Screw
X-489 1 1/4 Oiler - Press in Type

Miscellaneous Parts

GCE-24A 1l Head Band
2X-715 1 10-32x1 1/4 Rd, Hd. Screw
2X-794 1 10-32 Square Nut

1l 2 3 4 5
(Issued 9-28-38)

{ Service Brush Set GCE-2012S,

NOTE:- VRB-400BAP Current-Voltage Regulator
18 used with but is not a'part of
thls generator.

Printed in U.S. A,

“NOTE: Where part aumbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”



Pa~e 17

AUTO-LITE ELECTRICAL PARTS LISTS

AN

X489 '
CBJ 32
G825 “
DA 60 —
w_a i 2 AY
! Al -
I j _
!
| S X199 w-
- 30000) X295 = V\\“— N2t
8 DA-39, “
-7
oM \

 ETR

GCLE-34
2X- 361
CET-25

]

CAL- 44

T —




Pege 18

AUTO-LITE ELECTRICAL PARTS LISTS

GCJ~4801A GENERATOR PARTS LIST

GCJ-48014

Frame & Field Assy, & Parts Used With

Part
No,

(GcT-2001)
GAA-32
GAL-29
GAL-44
GBW-34
GBW-40
GAA-27

X-847
GBWY-=58
GBW-66
GBW-67
GCJ-1005
GCJ-1007

X-976
GCJ-1008
GCT-25
GCY-25

GK-38
MN-21
8X-177
12X-193
12%X-196
8X-349
8X-361
8X-1377
GK-20A
8x-177
12X-193
12X~196
12%X-199
8x-321
8X-1377

No,
Used

1

Neme of Part
2 3 4 5

1l Frame & Fleld Assy,

SRR R N SR O S R LR ) N Sy S S Y Y I L

F

Term, Post Top Insulation
Pole Pilece
Field Connection Ins,
Insulating Washer
Lead Assy.
Terminal Post
Terminal
Terminael Post
Term, Post Bottom Ins,
Term. Post Bottom Ins,
FIELD COIL ASSY.-COMP,
Field Coll Assy.-left
Terminal
Fleld Coil - Right
Insulating Bushing
Insulating Bushing
Pole Piece Screw
Dowel Pin
#14-24 Hex, Nut
#14 Lock Washer
#10 Lock Washer
10 Plain Washer
1/4 Plein Washer
#10-32 Hex. Nut
rame Screw

#14-24 Hex, Nut

#
#

1/

#
#

14 Lock Washer
10 Lock Washer
4 Lock Vasher
10-32x5/16 Rd,
10-32 Hex. Nut

Hd. Screw

Comm, End Plate Assy. & Perts Used With

(GcT-2002)
GAR-73
GAR-984A
GBW-69
GBW-72
GBW-73
GBW-1068B
GCJI-51

GCJ-1002A
GBF-79
GBW-45
GCJ-26
GCJ-10121%
GCJ-1013%
GCJ-1014
GBW~45
GCJ=-26
12X-195
8X~311
8X-8868
8X-1507
X-195
8X-1507

1l Comm. End Plate Assy.

PORPRRORRHREPDPDOHR R e

#
f
1

011 viick

Wick Cover

Gasket

011 Guard

011 Retaining Gasket

Comm., End Cap Cover

3rd Brush Plate Retaining

Spring

Comm. Znd Plate Part Assy.
ABSORBENT BRONZE EBRG,
Brush Spring
Brush Arm

Brush - Main

Brush -~ Third

3rd Brush Plate Assy.
Brush Spring
Brush Arm

#8 Lock Washer

#10-32x3/8 Rd, Hd, Screw

#8-32x5/16 Fill, H4. Sc.

#8-32x1/4 Bdg. Hd, Screw

8 Lock Washer
8-32x1/4 Bdg., Hd. Screw
2 3 4 5

Armature Assembly & Parts Used With

Part No.
No, Used Neme of Part
1 2 3 4 5
GBEM-21 1 Armature Shaft Nut
GCJ-2006F 1 ARMATURE ASSEMBLY
GAR-171 1 Snap Ring
GR-32 1 TFelt Washer Retalner
SP-1225 1 Drive Pulley
X-260 1 #5 Woodruff Key
X-864 1l .669 Lock Washer
Drive Bnd Head Assy. & Parts Used With
GBJ-1003C 1 Drive End Head Assy,
GAR-63 2 Felt Guard
GAR-64 2 Bearing Retainer
GBJ-3C 1 Drive End Head
GG-164 2 Felt Washer
6X-173 3 10-32 Hex., Nut
X-196 3 10 Lock Washer
X-295 1 BALL BRG, - S.A.E. #203
X-489 1 1/4 Oller - Press in Type
6X-1003 3 #10-32x7/8 R4, HA. Screw
Miscellaneous Parts
GBW-24B 1 Heed Band
8X-715 1 #10-32x1 1/4 Rd, Hd., Screw
8X-794 1 #10-32 Square Nut

1 2 3 4 5

(Issued 1-18-40)

NOTE:- VRD-4001A Voltage Regulator 1s used
with but is not a part of this
generator,

t SERVICE BRUSH SET GCJ-2012S.

UNIT APPLICATION
GCJ-4801A{ Packard |

Printed in U.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

complete part can be assembl

as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Paze 19

L)
BEOKEN END VIEW

OF COMM END HEAD

GAR- 13

GAA-27
ax-/77

FET-25

TO INSULATED
MAIN BRUSH

]

g

2 A

12X- G& 5

]

8X-36/
59/4-32
GCAW-66
Gae-17/
GR-32
X-860
= =

SCy-2006F
_ N\ ATv-2/

WA

I

YOI

GH-20/ /Wms\.mhm / GAL-44

b

GBM-21
X-864

|

I



AUTO-LITE ELECTRICAL PARTS LISTS

GCJ-4807A GENZRATOR PARTS LIST GCJ-48074
Page 20
Frame & Fleld Assy, & Parts Used With Comm, End Plate Assy. (Continued)
Part No. Part No.
No., Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
{GCT-2001) 1 Frame & Field Assy. 12X-195 5 #8 Lock Washer
GAA-32 1 Terminal Post Top Ims. 8X-311 1 10-32x3/8 Rd. Hd, Screw
GAL-29 2 Pole Piece 8X-888 4 8-32x5/16 Fill, Hd., Scre
GAL-44 1 Field Connection Ins, 8X-1507 1 #8-32x1/4 Bdg, Hd, Screw
GBW-34 1 Insulating Washer X-195 2 #8 Lock Washer
GBW-40 1 Lead Assy. 8X-1507 2 #8-32x1/4 Bdg, Hd, Screw
GAA-27 1 Terminal Post . w
X-847 1 Terminal Armature Assy. & Parts Used With
GBW-58 1 Terminal Post GBM-21 1 Armature Shaft Nut
GBW-66 1 Terminal Stud Ins. GCJ-2006F 1 ARMATURE ASSY,
GBW-67 1 Terminal Stud Ins. GAR~171 1 Snap Ring
GCJ-1005 1 FIELD COIL ASSY. - COMP, GR-32 1 TFelt Washer Retainer
GCJ-1007 1 Field Coil Assy., - lsft gP-1296 1 Drive Pulley
X-976 1 Terminal X-260 1 #5 Woodruff Key
GCJ-1008 1 Field Coil - Right X~-864 1 .669 Lock Washer
GCT-25 1 Bushing X
GCY-25 1 Bushing Drive End Head Assy. & Parts Used With
GK-38 2 Pole Pilece Screw GBJ~1065 1 Drive End Head Assy.
MN-21 2 Dowel Pin GAR~63 2 Felt Guard
8X~177 1 14-24 Hex, Nut GAR-64 2 Bearing Retainer
12X-193 1 14 Lock Washer GBJ-65 1 D.E. Head
12X-196 1 10 Lock WNasher GG-164 2 Telt Washer
8X~-349 1 #10 Plain Washer 8X-173 3 #10-32 Hex, Nut
8X-361 1 1/4 Plain Washer X-196 3 #10 Lock Washer
8X-1377 1 #10-32 Hex. Nut X-295 1 BALL BRG. - S.A.E. #203
GK-204 2 TFrame Screw X-489 1 1/4 Oiler - Press in Type
8X~-177 1 314—24 Hex. Nut - 8X-1003 3 #10-32x7/8 R4, Hd, Screw
12X-193 1l 14 Lock Washer
' : 12X-196 2 #10 Lock Washer Miscellaneous Parts
' 12X-199 2 1/4 Lock Washer GBW-24B 1 Head Band
] 8X-321 1 10-32x5/16 R4, Hd, Screw 8X-715 1 #10-32x1 1/4 Rd. Hd, Screw
: 8X-1377 1 #10-32 Hex. Nut 8X-794 1 #10-32 Square Nut
1 2 3 4 5
Comm, End Plate Assy. & Parts Used With
(GCJ-2002) 1 Comm. End Plate Assy. (Issued 1-18-40)
GAR-73 1 011 wWick
GAR~-98A 1 Wick Cover
GBW~69 1 Gasket
. GBW-72 1 011 Guard
3 GBW-73 1 0il Retaining Gasket
: GBW~-1068B 1 Comm, End Cap Cover
GCJ-51 1 3rd Brush Plate Rtg, Spr.
GCJ-1002A 1 Comm, End Plate Part Assy.
GBF-79 1 ABSORBENT BRONZE BRG,
GBW-45 2 Brush Spring
GCJ-26 2 Brush Arm
GCJ-1012%: 2 Brush - Main
GCJ-10131 1 Brush - Third
GCJ-1014 1 3rd Brush Plate Assy.
GBW-45 1 Brush Spring
GCJ-26 1 Brush Arm

123 45 1 SERVICE BRUSH SET GCJ-2012s,

NOTE:~ VRD-4001B Voltage Regulator is
used with but is not a part of this
generator,

UNIT APPLICATION
GCJ-4807A] Packard

Printed in U. S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. ?3' stocking sub-parts the
complete part can be assembled as needed.”




Page 21

& TO INSULATED

MAIN BRUSH

cu-retz j._
gct-26 / = =

894-32 2o
oW 66 GAR- 63

\ \ W 7 \& GRe-17/

I . _ or-32

GAR-G3
GG-164

X-260

=

AUTO-LITE ELECTRICAL PARTS LISTS

! GCJ-2006F
LINZ A 3

|.|\\u$ _ . ,g_,,. /, rov-2/
PPPR 777777772
or-z0m \sow 248 \Ga<4

9 D



AUTO-LITE ELECTRICAL PARTS LISTS

GCJ-4810A GENERATOR PARTS LIST

Page 22

GCJ-4810A

Frame & Field Assy. & Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5
({GCJ-2001) 1 Frame & Field Assy.
GAA-32 1 Terminal Post Top Ins.
GAL-29 2 Pole Piece
GAL-44 1 Field Connection Ins.
GBW-34 1 Insulating Washer
GBW-40 1 Lead Assy.
GAA-27 1 Terminal Post
X-847 1 Terminal
GBW-58 1 Terminal Post
GB/-66 1 Terminal Post Bottom Ins.
GBW~67 1 Terminal Post Bottom Ins.
GCJT-1005 1 FIELD COIL ASSY. - COMP,
GCJ-1007 1 Field Coil Assy.-Left
X-976 1 Terminal
GCJ-1008 1 Field Coil - Right
GCT-25 1 Insulating Bushing
GCY-25 1 Insulating Bushing
GK-38 2 Pole Pilece Screw
MN-21 2 Dowel Pin
8X-177 1 #14-24 Hex. Nut
12X-193 1 #14 Lock Washer
12X-196 1 zlo Lock Washer
8X-349 1 10 Plein Washer
8%-361 1 1/4 Plain Washer
8X-1377 1 #10-32 Hex., Nut
GK-204 2 Frame Screw
8x-177 1 #14-24 Hex. Nut
12X-193 1l 14 Lock Washer
12X-196 2 10 Lock Washer
12X-199 2 1/4 Lock Washer
8X-321 1 ¢10-3215/16 Rd. Hd, Screw
8X-1377 1 10-32 Hex, Nut
Comm, End Plate Assy., & Parts Used With
(GCJ-2002E) 1 Comm, End Plate Assy,
GAR-73 1 0il wick
GAR-98A 1 Wick Cover
GBW-30B 1 Comm, End Cap Cover
GBW-31 1 Gasket
GBW-72 1 0il Guard
GBW-73 1 011 Retaining Gasket
GCJ-51 1 3rd Brush Plate Rtg. Spr,
GCJ-10025 1 Comm, End Plate Part Assy.
GRBF-79 1 ABSORBENT BRONZE ERG,
GBW-45 2 Brush Spring
GCJ-26 2 Brush Arm
GCJ-1012¢t 2 Brush - Main
GCJ-1013% 1 Brush - Third
GCJ-1014 1 3rd Brush Plate Assy.
GBii-45 1 Brush Spring
GCJ-26 1 Brush Arm

1 2 3 4 5

Comm, End Plate Assy. (Continued)

Part No.
No, Used Name of Part
1 2 3 4 5

12X-195 5 8 Lock Washer

8X-311 1 10-32x3/8 R4d. HA, Screv

X-~-489 1 1/4 Oiler - Press in Tyx
8X-888 4 #8-32x5/16 Fill, Ed, Se:
8%-1507 1 #8-32x1/4 Bdg. Hd, Screw

X-195 2 #8 Lock Washer

8X-1507 2 #B8-32x1/4 Bdg. Hd, Screw
Armature Assy. & Parts Used With

GEM-21 1 Armature Shaft Nut
GCJ-2092 1 ARMATURE ASSY,
GAR-171 1 Snap Ring
GCJ-93 1 Clutch
GR-32 1l Felt Washer Retainer
SP-1296 1 Drive Pulley
X-260 1 #5 Woodruff Key
X-864 1 .669 Lock Washer

Drive End Head Assy. & Parts Used With

GBJ-1065 1 Drive End Head Assy.
GAR~-63 2 Felt Guard
GAR-64 2 Bearing Retainer
GBJ-65 1 D.E. Head
GG-164 2 Felt Washer
8X-173 3 10-32 Hex. Nut
X-196 3 10 Lock Washer
X-295 1 BALL BRG. -~ S.A.E. #203
8X-489 1 1/4 Oiler - Press in Type
8X-1003 3 #10-32x7/8 Rd. HA. Sorew

Miscellaneous Parts

GBW-24B 1 Head Band Assy.
8X-715 1 #10-32xl1 1/4 RA. Hd. Screw
8X-794 1l 10-32 Square Nut

1 2 3 4 5
(Issued 1-18-40)

31 SERVICE BRUSH SET GCJ-20128S,

NOTE:- VRD-4001B Current-Voltage Regulator
is used with but is not a part of
this generator,

UNIT APPLICATION
GCJ-4810 Packard

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
° complete part can be assembled as needed.”




Page 23

GCU- /008

GCv-/0/3

GCJ-10/4

GCU- 8002 E

EX-/507

GCS-57

AUTO-LITE ELECTRICAL PARTS LISTS

GBF-T79

GB8w-72

O SX-3//

BROMEN END _VIEW OF

COMN._END _HERD

G[R-27 8X-/77
GARA-32
oCT-2s EX-~36/¢
G8W-66

GCJ/-93

%
A3

%,

7
p
£

/&

EX- /507

ARMATURE TERMINAL

TEOUND _SCREW

ox-32/
GBW-40 8X-349
8X-1377
Gan-se
TO _THIRD BRUSH FIELD TERMINAL
-
&BW-34
gCu-26 mm U z w
Gx-38
GE8W-45 = 2 Gc J-1008
X847 [®)
GAL{29 GCJ-1008 \
GCJ-1007 Fh
TO_INSULATED -2/
MAIN_BPUSH
Gk-38
.
GAL-44
-y
X-295
GAR- 63
GG-1ea
SRE 17/ 8Xx-/003
Ge-32
{siinoau
.
Jiusnoua

GH-208 "\ _/IEX-/99 \ GBW-248 GAL- 44

' GAR-64
. GBT-65




AUTO-LITE ELECTRICAL PARTS LISTS

GC0-4803A GENERATOR PARTS LIST

Page 24

GC0-4B8034A

Frame & Fleld Assy. & Parts Used With

Part No.
No. Used Name of Part
l 2 3 4 5

GC0-20B 2 TFrame Screw
(GC0-2001B) 1 Frame & Field Assy.

GAA-32 1 Terminal Post Top Ins,
GAL-44 1 Field Connection Ims.
GBW-34 1l Insulating Washer
GBW-40 1 Lead Assy.

GAA-27 1 Terminal Post

X-847 1 Terminal

GBW-58 1 Terminal Post

GBW-66 1 Terminal Post Bottom Ims.
GBW-67 1 Terminal Post Bottom Ims,
GC0-29 2 Pole Plece

GC0-1005 1 Field Coil Assy. - Comp,
GC0-1007 1 Field Coil Assy. - Left

IG-821 1 Terminal

GC0-1008 1 Field Coil - Right
GCT-25 1 Insulating Bushing
GCY-25 1 Insulating Bushing

GK-38 2 Pole Piece Screw

MN-21 2 Dowel Pin

2X-177 1 14-24 Hex, Nut

12X-193 1 14 Lock Washer

12X-196 1 10 Lock Washer

2X-349 1 10 Plain Washer

2X-361 1 1/4 Plain Washer

2X-1377 1 #10-32 Hex, Nut

2X-177 1 #14-24 Hex, Nut

12X-193 1 #14 Lock Washer

12X-196 2 #10 Lock Washer

12%X-199 2 1/4 Lock iasher

2X-321 1 z40-3215/16 Rd, HA4. Screw

2X-1377 1 10-32 Hex, Nut

Comm, End Plate Assy. & Parts Used With

(GBW-2002B) 1 Comm. End Plate Assy.

GAR-73 1 01l wick
GAR-98B 1 Wick Cover
GBW-69 1 Gasket
GBW~"72 1 01l Guard
GBW-73 1 0il Retaining Gasket
GBW-1002C 1 Comm. End Plate Part Assy.
GBF-79 1l Absorbent Bronze Brg.
GBW-45 2 Brush Spring
GCJ-26 2 Brush Arm
GB¥-1012At 2 Brush - Main
GBW¥-1068B 1l Comm, End Cap Cover
12X-195 5 #8 Lock Washer
8X-305 1 z8-3211/4 R4, Hd., Screw
2X-888 4 8-32x5/16 Fill., Hd., Screw
X-195 1 #8 Lock Jasher
8X~305 1 #8-32x1/4 R4, H4., Screw
1 2 3 4 5

Armature Assy, & Parts Used With

Part No.
No. Used Name of Part
l 2 3 4 5
GBM-21A 1 Armature Shaft Nut
GCO-2006F 1l Armature Assy.
GAR-171 1 Snap Ring
GR-32 1 Felt Washer Retainer
SP-260 1 Drive Pulley
X-260 1 #5 Woodruff Key

X-864 1l .669 Lock Washer
Drive End Head Assy. & Parts Used With
GAR-1198 1l Drive End Head Assy.

GAR-63 2 Felt Guard
GAR-64 2 Bearing Retainer
GAR-198 1l Drive End Head
GG-164 2 Felt Washer
8X-173 3 10-32 Hex. Nut
X-196 3 10 Lock Washer
X-295 1 Ball Brg, - S.A.E. #203
X-489 1 1/4 Oiler - Press in Type
8X-1003 3 #10-32x7/8 Rd, Hd. Screw
Miscellaneous Parts
GBW-24C 1 Head Band Assy.
2X-715 1 10-32x1 1/4 Rd. Hd. Screw
2X-794 1 10-32 Square Nut

l 2 3 4 5
(Issued 9-26-38)

NOTE:~- VRB-4008C Current-Voltage Regulator
is used with but is not a vart of
this generator. Prior to 1939
production,

VRB-4012A Current-Voltage Reéulator

is used with but is not a part of
this generator. For 1939 Production

t Service Brush Set GBW-2012AS.

Printed in U.S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. :33' stocking sub-parts the
/!

complete part can be assemb!

as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Page 25

8X-305

% GOW-1012A
&

......

BROKEN END YIEW OF
COMIMT_END HEARD

2X:/77 GAA-21
2Xx-361 A -32
GCT-285 GBW-66 SpR60
G8wW-/002¢C
&BW-69 AR~171
GBW-10688 R-32
i i
_ -
I
Lin-2t S o
m_ @ 2 x.\u.o\\s = \-
&GC0~200
SW=-24¢C GAL-443

,,,,,,



Page 26

AUTO-LITE ELECTRICAL PARTS LISTS

GC0-4806A GENERATOR PARTS LIST

GC0-4806A

Frame & Field Assy. & Parts Used With

Part
No.

GCO0-20B

GAA-32
GAL-44
GBW-34
GBW-40
GAA-27
J X-847
i GBW-58
il GBW-66
i GBWN-67
GCo-29
GC0-1005
GC0-1007
1G-821
GC0-1008
GCT-25
: GCY-25
4 GK’ 3 8
MN-21
2X-177
i 12K-193
' 12X-196
2X-349
2X-361
2X-1377
2X-177
12X-193
12X-196
i 12X-199
3 ' 2X-321
3 2X-1377

(GC0-2001B)

HHNORHERHERHEDD RN R

Comm, ZEnd

No.
Used

1

Name of Part
2 3 4 5

2 Frame Screw
1l Frame & Field Assy.

Terminal Post Top Ins.
Field Connection Ins,
Insulating Washer
Lead Assy.
Terminal Post
Terminal
Terminal Post
Terminal Post Bottom Ins,
Terminal Post Bottom Ins.
Pole Plece
Field Coil Assy. - Comp.
Field Coil Assy.-Left
Terminal
Field Coil - Right
Insulating Bushing
Insulating Bushing
Pole Piece Screw
Dowel Pin
14-24 Hex, Nut
14 Lock ‘Washer
10 Lock Washer
10 Plain Washer
1/4 Plain Vasher
#10-32 Hex, Nut

#14-24 Hex. Nut
#14 Lock Washer
#10 Lock Vasher
1/4 Lock Washer

#10-32x5/16 R4,

Hd. Screw

#10-32 Hex. Nut
late Assy, & Parts Used With

GAR-73
GAR-98B
GBW-30B
GBW-31
GBW-72
tw GBW-73

GHW-1002G
GBF-79
GBi7-45
GCJ-26

i 12X-195
‘ 8X-305
X-489
2X-888
X-195
8X-305

1 {GBW-2002D)

GBW-1012A%

1l Comm. End Plate Assy.

FREARHONDN

0i1 ek

Wick Cover

Comm, End Cap Cover

Gasket

0i1 Guerd

0il1 Retaining Gesket

Comm, End Plate Part Assy.
Absorbent Bronze Brg.
Brush Spring
Brush Arm

Brush - Main

#8 Lock Washer

#8-32x1/4 Rd. Hd. Screw

1/4 Oiler - Press in Type

#8-32x5/16 Fill, Hd. Screw

Lock Wwasher

#8
#8-32x1/4 Rd. Hd. Screw.

1

2 3 4 5

Armature Assy. & Parts Used With

Part
No.

GBM-21A

GCO-2047F

GAR-171
GCJ-93
GR-32
SP-260
X-260
X-864

Drive

No,

Used

1
1
1
1
1
1
1
1

End

Name of Part
l 2 3 4 5
Armature Shaft Nut
Armature Assy.

Snap Ring

Clutch
Felt Washer Retainer
Drive Pulley
#5 Woodruff Key
.669 Lock Washer

Head Assy. & Parts Used With

GAR-1198 1

GAR-63

GAR-64
GAR-198
GG-164
8X-173
X-1986
X-295
X-489

8X-1003

GHRHFGWMDR DN

Drive End Head Assy;
Felt Guard
Bearing Retainer
Drive End Head
Felt Washer
#10-32 Hex, Nut
#10 Lock wWasher
Ball Brg. - S.A.E. #203

1/4 Oiler - Press in Type

#10-32x7/8 R4, Hd, Screw

Miscellaneous Parts

GBW-24C
2X-715
2X-794

1
1
1

Eead Band Assy.

#10-32x1 1/4 R4, Hd. Screw
#10-32 Square Nut

l 2 3 4 5

(Issued 9-26-38)

1 Service Brush Set GBW-2012AS.

NOTE:- VRB-4012A Current-Voltage Regulator
is used with but is not a part of
this generator,

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Page 27

GBF-79

A

T
eX-888&

GRR-27
. ser-2s 2x 177
G8wW-308
caw-ee ex- 36/
GAW-31
GEv-93 GA3-32
GCBW-/002G
(=)
\&
s A =
— N % d
= BN 2| <
74
V21 _
L >
GBwW-72
GB8wW-73 a
sco-208
Saw-24C GAL-a 4
12X-/99

GBW-10/29

5

~
GCO-PO27F

ﬂg

00
i
/003

GG /64
). GAR-63
« X-23.




Page 28

AUTO-LITE ELECTRICAL PARTS LISTS

GC0~-4807A GENERATOR PARTS LIST

GCO-4807A

Frame & Field Assembly & Parts Used With

Part
No,

GC0-20B
(GC0-2040)
GAA-32
GAL-44
GBli-34
GBW-40
GAA-27
X-847
GBW-58
GBli-66
GBW-67
GCO0-29
GCO-10054
GC0-1007
1G-821
GCO-10084
GCT-25
GCY-25
GK-38
MN-21
2X-177
12X-193
12X-196
2X-349
2X-361
2X~1377
2X-177
12X-193
12X-196
12X-199
2X-321
2X-1377

Comm, End Plate Assembly & Parts Used With

No,
Used

1

Name of Part
2 3 4 5

2 Frame Screw
1 TFrame & Field Assy.

[ S E T o S e T O SN Sy e S Ny Sy Sy S U I I I

Term, Post Top Ins.
Field Connection Ins.
Insulating Washer
Lead Assembly
Terminal Post
Terminal
Terminal Post
Term. Post Bottom Ins,
Term., Post Bottom Ins,
Pole Piece
FIELD COIL ASSY. - COMP.
Fileld Coil Assy.-Left
Terminal
Field Coil - Right
Insulating Bushing
Insulating Bushing
Pole Piece Screw
Dowel Pin
14-24 Hex, KNut
14 Lock Washer
#10 Lock Washer
#10 Plain Washer
1/4 Plain Washer
#10-32 Hex, Nut

#14-24 Hex, Nut
#14 Lock Washer
#10 Lock Washer
1/4 Lock Washer

#10-32x5/16 Rd.

Hd. Sc.

#10-32 Hex, Nut

Armature Assembly & Parts Used With

(GBV-2002B)

GAR-73
GAR-98B
GBVi-69
GBW-72
GBW-73
GBW-1002C

GBF-79
GBW-45
GCJ-26

GBW-1012At

GBWw-1068B
12X-195
8X-305
2X-888
X-195
8X-305

1 Comm. End Plate Assy.

HFHAHFOHNMOME FHPEREE

0il Wick
Wick Cover
Gasket
0i1 Guard
0il Retaining Gasket
Comm, End Plate Part
Assembly
ABSORBENT BRONZE BRG.
Brush Spring
Brush Arm
Brush - Main
Comm. End Cap Cover
#8 Lock Vasher
8-32x1/4 Rd, Hd. Sec,
#8-32x5/16 Fill. Hd. Sc.

#8 Lock Washer
#8-32x1/4 R4, H4., Screw

1

2 3 4 5

Part No.
No. Used Neme of Part
l1 2 3 4 5
GBM-21A 1 Armature Shaft Nut
GCO0-2006F 1 ARMATURE ASSEMBLY
GAR-171 1 Snap Ring
GR-32 1l Felt Washer Retainer
SP-260 1 Drive Pulley
X-260 1 #5 Woodruff Key
X-864 1l .669 Lock Washer
Drive End Head Assembly & Parts Used With
GAR-1198 1 Drive End Head Assy.
GAR-63 2 Felt Guard
GAR-64 2 Bearing Retainer
GAR-198 1 Drive End Head
GG-164 2 Felt Washer
8¥Y-173 3 #10-32 Hex. Nut
X-196 3 #10 Lock Washer
X-295 1 BALL BRG. - S.A.E. #203
X-489 1 1/4 Oiler-Press in Type
8X-1003 3 #10-32x7/8 R4, HA&, Sc.
Miscellaneous Parts
GBW-24C 1 Head Band
2X-715 1 #10-32x1 1/4 R4, Hd. Sc.
2X-794 1 #10-32 Square Nut

1

2 3 4 5

(Issued 2-27-39)

' NOTE:- VRB-4012A~1 CURRENT-VOLTAGE REGULATOR

is used with but is not a part of this
generator,
t SERVICE BRUSH SET GBW-2012AS.

UNIT

APPLICATION

GC0=-48074A

Packard

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis

they are for reference only.
complete part can be assemb)

eBJ stocking sub-parts the
as needed.”



Page 29

AUTO-LITE ELECTRICAL PARTS LISTS

8X-305 ARMATURE TERMINAL

Y

10I12A

GBW-/002C
GBW-~69

4BW-10688 GBW-13
2ZX-888
el 4

GBW-T2 LIN-21

\
GBE-T9  ,rx-199 @
Mgv@ 0ag “




AUTO-LITE ELECTRICAL PARTS LISTS

GEA-4801,A GENERATOR PARTS LIST

Page 30

GEA-4801,A

Frame & Field Assy. & Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5
{(GEA-2001) 1 Frame & Field Assembly
GAA-32 1 Terminal Post Top Ins.
GAL-44 1 Field Connection Ins.
GBYW-34 1 Insulating asher
GBW-58 1 Terminal Post
GCT-25 1 Insulating Bushing
GCY-25 1 Insulating Bushing
GEA-29 2 Pole Piece
GEA-34 1 Terrnn. Post Bottom Ins.
GEA-1005 1 FIELD COIL ASSY.- COMP.
GEA-27 1 Terminal Post
GEA-30 1 Lead Assembly
X-847 1 Terminal
GEA-1007 1 Field Coil - Left
GEA-1008 1 Field Coil -~ Right
GK-38 2 Pole riece Screw
MN-21 2 Dowel Pin
8X-177 1 14-24 Hex. Nut
12X-193 1 14 Lock Washer
12X-196 1 10 Lock ‘Washer
8X-349 1 #10 Plain Washer
8X-361 1 1/4 ¥lain Washer
8X-1377 1 #10-32 Hex. Nut
GY-20 2 TFrame Screw
8X-177 1 #14-34 Hex. Nut
12X-193 1 14 Lock ‘Washer
12X-196 2 10 Lock ‘fasher
12X-199 2 1/4 Lock Washer
8X-321 1 #10-32x5/16 Rd. Hd. Screw
8X-1377 1 #10-32 Hex. Nut

Corm. End Plate Assy. & Parts Used With
(GEA-2002)

1l Comm. End Plate Assy.

GAR-73 1 0il ick
GAR-98A 1 Wick Cover
GBW-69 1 Gasket
GBY-72 1 0il Guard
GBW-73 1 0il Retaining Gasket
GBW-101241 2 Brush - Main
GBW-1068B 1 Comn. End Cap Cover
GEA-10024 1 C.E. Plate Part Assy.
GBF-79 1 ABSORBENT BRONZE BRG.
GBW-45 2 Brush Spring
GCJ-26 2 Brush Amrm
12X-195 5 8 Lock ‘asher
8X-305 1 8-32x1/4 Rd. Hd. Screw
8Xx-888 4 #8-32x5/16 Fill. H4. Sc.
X-195 1 is Lock Jasher
8X-305 1 #8-32x1/4 Rd. HA. Screw
1 2 3 4 5

Armature Assembly & Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5
GBM-21 1 Armature Shaft Nut
GDZ-2006F 1 ARMATURE ASSEMBLY
GAR-171 1 Snap Ring
GR-32 1l Telt Washer Retainer
* 1 Drive Pulley
X-260 1 #5 Woodruff Key
X-864 1l .669 Lock Washer

Drive End Head Assy. & Parts Used With

GBA-1003 1 Drive End Head Assenmbly
GAR-63 2 Felt Guard
GAR-64 2 Bearing Retainer
GEA-3 1 Drive End Head
GG-164 2 Felt Washer
8X-173 3 10-32 Hex. Nut
X-196 3 10 Lock Washer
X-295 1 BALL BRG.-~ S.A.K. #203
X-489 1 1/4 Oiler - Press in Type

8X-1003 3

Miscellaneous Parts

#10-32x7/8 Rd. Hd. Screw

GEA-24 1 Head Band Assembly
8X-715 1 #10-32x1 1/4 R4. Hd. Screw
8X~794 1 #10-32 Square Nut
1 2 3 4 5
{Issued 6-27-39)
Assenbly Drive
No. Pulley
GEA-4801 None
GEA-4801A SP-1296

* See table following parts list for part
number applying to assembly wanted.

1 Service BRUSE SET GBW-2012AS.
NOTE:- VRP-4002A CURRENT-VOLTAGE REGULATOR

is used with but is not a part of
this generator.

UNIT APPLICATION
GEA-4801,A Packard

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. eBX stocking sub-parts the

complete part can be assembl

as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Page 31

GAR-98A

45BW-1012A .ﬂ,

8X-305 ’ﬂa ﬂ.

\ :
=
4
a

A

8x-305

% GBW-10/2A

ARMATURE TERMINAL

IERANGETS B
A, L
oy )
i
S H GAR-73
N #4
BROKEN END VIEW OF
COMPT._END HEAD
GEA-27 GaN-34 \M»NM .M..Mwli?
8r~ =
/77 GAA-32
ex-v6! 8x-/377
Ger-25 S 327
GCr-25 GER-39
G8W-69 =
\ GAR-/ 7/
$8W-/0658 -
GBW-73 A-260
E @ 20000 =) g
o
I ra Cummaed
— = (= _ / it
——
oW 72 MN-21
-
GBE79 & GDZ-2006F
ooon
/2x-/99
i : I
gr-888

ER-/0028

LY S

Gr-£20
'Ahb.h\ GRL - 98

J




AUTO-LITE ELECTRICAL PARTS LISTS

GEA-4802A GENERATOR PARTS LIST

Page 32

GEA-480z2A

Frame & Field Assy. & Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5
(GEA-2001) 1 Frame & Field Assembly
GAA-32 1 Terminal Post Top Ins.
GAL-44 1 Field Connection Ins.
GBW-34 1 Insulating Washer
GBW-58 1 Terminal Post
GCT-25 1 Insulating Bushing
GCY-25 1 Insulating Bushing
GEA-29 2 Pole Piece
GEA-34 1 Term. Post Bottom Ins.
GEA-1005 1 FIELD COIL ASSY.-COMP.
GEA=27 1 Terminal Post
GEA-30 1 Lead Assembly
X-847 1 Terminal
GEA-1007 1 Field Coil - Left
GEA-1008 1 Field Coil - Rignht
GK-38 2 Pole Piece Screw
MN=-21 2 Dowel Pin
8X-177 1 #14-24 Hex. Nut
12X-193 1 14 Lock Washer
12X-196 1 10 Lock Washer
8X-349 1 #10 Plain Washer
8X-361 1 1/4 Plain Washer
8X-1377 1 #10-32 Hex. Nut
GY-20 2 TFrame Screw
8X-177 1 #14-24 Hex. Nut
12X-193 1 14 Lock Washer
12X-196 2 {10 Lock dasher
12X-199 2 1/4 Lock ‘asher
8X-321 1 #10-32x5/16 Rd. Hd. Screw
8X-1377 1 #10-32 Hex. Nut

Corm. End Plate Assy. & Parts Used With

(GEA-2002) 1 Comm. End Plate Assy.
GAR-73 1 0il Wick
GAR~98A 1 Wick Cover
GBY-69 1 Gasket
GBW-72 1 0il Guard
GBW-73 1 0il Retaining Gasket
GBY-1012A1 2 Brush - Main
GBW-1068B 1 Comn. End Cap Cover
GEA-10024 1 C.E. Plate Part Assy.
GBF-79 1 ABSORBENT BRONZE BRG.
GBW-45 2 Brush Spring
GCT-26 2 Brush Arm
12X-195 5 #8 Lock Washer
8X-305 1 §8-32xl/4 Rd. Hd. Screw
8X-888 4 8-32x5/16 Fill. Hd. Sc.
X-195 1 #8 Lock Washer
8X-305 1 #8-32x1/4 Rd. Hd. Screw
1 2 3 4 5

Armature Assembly & Parts Used Vith

Part No.
No. Used

Name of Part
1 2 3 4 5

GBM-21 1 Armature Shaft Nut
GDZ-2006F 1 ARMATURE ASSELBLY
GAR-171 1 Snap Ring
GR-32 1l TFelt Washer Retainer
Sr-370 1 Drive Pulley
X-260 1 #5 Woodruff Key
X-864 1l .669 Lock Washer

Drive End Head Assy. & Parts Used With

GEA-1004 1 Drive End Head Assy.
GAR-~63 2 Felt Guard
GAR-64 2 Bearing Retainer
GEA-4 1 Drive End Head
GG-164 2 Felt Washer
8X-173 3 #10-32 Hex. Nut
X-196 3 #10 Lock Washer
X-295 1 BALL BRG. - S.A.E. #203
X-489 1 1/4 Oiler - Press in Type
8X-1003 3 #10-32x7/8 Rd. Hd. Screw

ldliscellaneous Parts

GEA-24 1 Head Band Assembly
8X-715 1 #10-32x1 1/4 Rd. Hd. Screw
8X-794 1 #10-32 Square Nut

1 2 3 4 5

(Issued 6-27-39)

1 Service BRUSH SET GBW-2012AS.

NOTE:- VRP=-4002A CURRENT-VOLTAGE REGULATOR
is used with but is not a part of
this generator.

APPLICATION
Packard

UNIT
GEA-4802A

Printed in U.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

complete part can be assembl

as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Page 33

G8w-73

|

fo

£R-/10024

GAW-72
G8F-78

9

m 4BW-/0/24

SX-305

ARMATURE TERMINAL

L GAR-73
BROKEN END VIEW OF
COMM._END HEAD
£A-27
G GBN-34 FIELD TERMINAL
8x-177 a5 son-s¢
SX-36/ 8X-/377
GeT-25 ox. 3¢9
: GCy-25 GER-3¢
GAR-17/
A-260
=
} i
I
rN-21
GDZ-2006F
1ZX-189
) (nEE0g
Gr-20
GEA-24 GAL-9&

X-489




AUTO-LITE ELECTRICAL PARTS LISTS

Pae 34
TC TWO CHARGE REGULATORS
S &
o o
s s
<5 <
No. 6 6
Used Name of Part B+ 3]
1 2 3 4 5
1 Armature Spring CB-~123 CB-123
1 Carbon Resistance (Marked 1.85) TC-51 :
1 Carbon Resistance (Marked 1l.1) TC-51E ;
1 Cover TC-1082C TC-1082C !
1 Cover Holding Nut TC-1079  TC-1079 !
1 TFuse - 5 Amperc X-842 X-842 :
1 Fuse Holder and Spring TC-1050 TC-1050 !
2 Resistance Ins. Washer TC-117 TC-117
2 Resistance Mtg. Screw #8-32x9/16  8X-47 8x-47
2 Resistance Mtg. Washer #8 8X-350 8X-350 |
2 Resistance Mtg. Lock Washer #8 12X-195 12X%-195 |
2 Terninal Screws ilo-szn/tx 8X-312  8X-312 !
2 Terminal Screws #10-32x3/16 8X-1004 8X-1004
4 Terminal Lock Washer #10 X-196 X-196 E
VRB CURRENT VOLTAGE REGULATORS
.
5 3 2 3 2
o o o v —
o S S o o
f § 5 g g
No. q
Used Name of Part E E E E E
1 2 3 4 5
1 Carbon Resistance (Marked 30) TC-51L TC-51L TC-51L
1 Carbon Resistance (Marked 60) TC-51M
1 Carbon Resistance (Marked 11) TC-51R
1 Carbon Resistance (Marked 7) TC-51U TC-51U TC-51U
1 Carbon Resistance (Marked 38) TC-51X
3 Resistor Lock Washer #8 X-1275 X-1275 X-1275 X-1275 X-1275
4 Resistor Plain Washer #8 8X-1503 8X-1503 8X-1503 8X~-1503 8X-1503
2 Resistor Screw 8-32X7/16 8X-~1496 8X~1496 8X-1496 8X-1496 8X-1496 .
1 Resistor Screw #8-32x11/16 8X-1497 B8X-1497 8X-1497 8X-1497
3 Terninal VRB-50
4 Ternminal Screw #10-32 8X-312 g8X-312 8X-312 8X-312 8X-321
4 Terninal Lock Washer #10 X-196 X-196 X-196 X~196 X-196

(Issued 1-30-40)




AUTO-LITE ELECTRICAL PARTS LISTS

Page 35

VRD VOLTAGE REGULATORS

3 g B
3 3 8
1 1 1
g‘;ed Neme of Part E E E
1 3 4 5
1 Carbon Resistance {(Marked 20) TC-51T TC-51T TC-51T
2 Resistor Plain Washer #8 8X-1503 8X-1503  8X-1503
2 Resistor Screw #8-32x7/16 8X-1496 8X-1496 8X-1496
2 Resistor Skpf. Washer #8 X-1275 X-1275 X-1275
4 Terminal VRB-50 VRB-50 VRB-50
4 Terminal Lock Washer #10 X-196 X-196 X-196
4 Terminal Screw #10-32x5/16 8X-321 8X-321 ax-321
VRP CURRENT VOLTAGE REGULATORS
3 =
g g
i ¥
No.
Used Neme of Part E E
1 2 3 4 5
1 Carbon Resistance (Marked .7) TC-51U TC-510
1 Carbon Resistance (Marked 38) TC-51X  TC-51X
4 Resistor Plain Washer #8 8X-1503 8X-~1503
4 Resistor Lock Washer #8 X-1275 X-1275
4 Resistor Screw #B8-32x7/16 8X-1496  B8X-1496
4 Terminal VRB-50 VRB-50
4 Terminal Screw #10-32x5/16 8%-321 ax-321
4 Terminal Lock Washer #10 X-196 X-196

{Issued 1-30-40)




AUTO-LITE ELECTRICAL PARTS LISTS

CE-1203 . CE-1203
CE-207a LGNITION COIL PARTS LIST CE-207A
Paze 36
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
CE-207at 1 Inck Cable Assy. - Comp. SP-126 1 Coil Cap Seal
X-767 1 Terminal 12X-196 4 #10 Lock Washer
XA-447A 1 Lock Cable Assembly 8X-870 1 #10-32x5/16 Fill. H4. Sc.
XA-433 1 Lock Cyl. Adopter Sp. X-1030 2 #10-2Z2 Cap Nut
8X-140 3 #5-32 Hex. Nut IG-511 1 Name Plate
12X-194 3 # Lock Washer X-196 6 #10 Lotk Washer
CE-1203 1 Coils & Bracket Assy. 12X-196 2 #10 Lock Washer
CE-2038 1 Coil Bracket X-453 2 #2x3/16 Drive Screw
CE-206 1 Jumper Lead Assy. 8X-709 6 #10-32x7/16 Fill. Hd. Sc.
IGB-26 2 Terminal X-779 2 Sec. Term. - Mag. Ring Type
CE-3186Fs 2 Ign. Coil Part Assy. 8X-870 2 #10-32x5/16 Fill. Hd. Sc.
CE-101 1 Coil Cover 1 2 3 4 5
CE-104 2 Rubber Gasket
GK-151 2 Plain Steel Washer (Issued 1-30-40)
IGL-40 1 #10-32 Nut - Rd.
1 2 3 ¢4 5
/EX-194
694
XA-447A
EX-709
CE-3/86FS CE-1203
E 8X-870
X-1030 '_Tn X-767
(=]
=
D 168 -26
CE-10/ < 1G-511 7
12X-/96 /GL-40 cE-206 /| I
__ X-196
t:' I E 1G8-26
X=103 {-/- . ﬂ X433 _r{ “
. > ] 8 o
) =
0t =
<&
SP-126
GH-151 CE70%
CE-DABE6FS, CE-203S

t Used with but not part of CE-1203.

Printed in U.S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. eB! stocking sub-parts the

complete part can be assembl

as needed.”



Sc.

pe

AUTO-LITE ELECTRICAL PARTS LISTS

CE-1203 -1 a a CE-1203
CE-258 IGNITION COIIL PARTS LIST CE-25a Pase 37
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
CE-2581 1 ILock Cable Assy. -~ Comp. SP-126 1 Coil Cap Seal
X-767 1 Terminal 12X-196 4 #10 Lock Washer
XA-523 1 Lock Cable Assembly 8X-870 1 #10-32x5/16 Fill. Hd. Sc.
8X-304 2 #8-32x5/16 Rd. Ha. Sc. X-1030 2 #10-32 Cap Nut
X-1275 2 #8 Skpf. Washer I1G-511 1 Name Plate
CE-1203 1 Coils & Bracket Assembly X-196 6 #10 Lock Washer
CE-203S 1 Coil Bracket 12X-196 2 10 Lock Washer
CE-206 1 Jumper Lead Assy. X-453 2 2x3/16 Drive Screw
IGB-26 2 Terminal 8X-709 6 #10-32x7/16 Fill, H4d, Sc.
CE-3186FS 2 Ign. Coil Part Assy. X-779 2 Sec. Term.- Mag. Ring Type
CE-101 1 Coil Cover 8X-870 2 #10-32x5/16 Fill., Hd. Sc.
CE-104 2 Rubber Gasket 1 2 3 4 5
GK-151 2 Plain Steel Washer
IGL-40 1 #10~32 Nut - Rd.
1 2 3 4 5 (Issued 1-30-40)
X-1275
Y} 8x-3o4
[ 7 « e /(g S
LT &
L @
XA-523
EX-709 CE-258
CE-3/86F5 CE-/203 8X-70F
r——‘ H 87
X~ (o}
= ©) &}
x-/030 ‘—,T—‘] X-767 ] - -
[=) pl S -
= i
=2 168-26 A
CE-10/ =Y Tl || ~
- CE -2 b N _8X~70%
I12X~/96 — 42_2£<+L\ ) X709
E i 16B-26 | BX-870
X103 g_ ﬁ# | e Y
5 / \
< \
/ 8X- 709
CE-IBEFS, CE-203S

t Used with but not part of CE-1203.

Printed in U.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS
CE-4022 IGNITION COII PARTS LIST CE~4022

Page 38

Fart No. Part No.

No. Used Name of Part No. Used Name or Part

1 2 3 4 5 1 2 3 4 5

CE-207 1 Lock Cable issy. - Comp. I1G-511 1 Name Plate

X-767 1 Terminal X-196 6 10 Lock Washer
XA-447 1 Lock Cable Assy. 12X-196 2 10 Lock Washer
XA-431 1 Lock Mtg. Nut X-453 2 #2x3/16 Drive Screw
XA-432 1 Lock Mtg. Washer 6X-709 6 #10-32x7/16 Fill. H4. Se.
XA-433 1 Lock Cyl. Adopter X-779 2 Sec. Term. - Mag. Ring

Spring Type
8X-140 3 6~-32 Hex. Nut 6X-870 2 #10-32x5/16 FP111. H4. Se.
12X-194 3 6 Lock Washer 1 2 3 4 5
CE-120% 1 Coils & Bracket Assy.
CE-203S 1 Coil Bracket “ A 1_70-
CE-206 1 Jumper Lead Assy. (Issued 1-30-40)
IGB-26 2 Terminal
CE-3186F3 =2 Ign., Coil Pert Assy.
CE-101 1 Coll Cover
CE-104 2 Rubber Gasket
GK-151 2 Plain Steel Vasher
IGL-40 1 #10-32 Nut - R4.
SpP~-126 1 Coil Cap Seal
12X-196 4 #10 Lock Washer
6X-870 1 #10-32x5/16 Fill. HAd.
Serew
X-1030 2 #10-32 Cap Nut
1 2 3 4 5 s

Printed in U.S. A,

“NOTE: Where part numbers are shown in pareathesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

CE-4023 IGNITION COIL PARTS LIST CE-4023 Pare 59
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
CE-210 1l Lock Cable Assy. - Comp. IG-511 1 Name Plate
XA-449 1 Lock Cable Assy. X-196 6 10 Lock Washer
XA-431 1 Loek itg. Nut 12X-196 2 10 Lock Washer
XA-432 1 Lock Mtg. Washer X-453 2 ﬁzxs/le Drive Scerew
XA-433 1 Lock Cyl. Adopter 6X~709 ) 10-32x7/16 Fill. Hd. Se.
Spring X-779 2 Sec. Term. - Mag. Ring
8X-140 3 6-32 Hex. Nut Type
12X~-194 3 6 Lock Washer 6X-870 2 #10-32x5/16 Fill. Hd. So.
X-767 1l Terminal l1 2 3 4 5
CE-1203 1l Coils & Bracket Assy,
CE-203S 1 Coil Bracket _
CE-206 1 Jumper Lead Assy. (Issued 1-30-40)
IGB-26 2 Terminal
CE-3186FS 2 Ign. Coil Part Assy.
CE-101 1 Coil Cover
CE-104 2 Rubber Gasket
GK~-151 2 Plain Steel Washer
IGL-40 1 #10-32 Nut - Rd.
SP-126 1 Coil Cep Seal
12X-196 4 10 Lock Washer
6X-870 1 10-32x5/16 Fill. HA4.
Screw °
X-1030 2 #10-32 Cap Nut
1 2 3 4 5

~4I32

431

E-IIBGFS

X- /0320

AUTO-LITE | | AUTO-LITE

5

CE*SIGGFS/ CE-2035

Printed in U.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
] complete part can be assembled as needed.”

A



AUTO-LITE ELECTRICAL PARTS LISTS

CE-4026 - . - Dapma TTG CE-4026
o257 IGHITION COIL PARTS LIST CE-257
Paze 40
Part No. Part No.
No. Used Nanme of Part No. Used Name of Part
1 2 3 4 & 1 2 3 4 5
CL-2571 1 Lock Cable Assy. - Comp. CE-214 1 Secondary Term. Rubber Cap
X-767 1 Terainal 12X-196 2 #10 Lock Washer
XA-519 1 Lock Cable Assenbly 8X-870 1 #10—52x5/16 Fill. Hd. Sec.
XA-433 1 Lock Cvl. Adopter Sp. 8¥X-1372 1 #10-32 Hex. Nut
8X-140 3 #6-32 Hex. Nut X-196 %  #10 Lock Washer
12X-194 3 #6 Lock Washer B8BX-709 3 #10-32x7/16 Fill. Hd. Screw
CE-2565 1 Coll Bracket 1 2 3 4 5
CE-2186KS 1 Coil & Case Assembly
CE-87 1 Secondary Screw Terninal
1 2 3 4 5 (Issued 1-30-40)
1Z2X-19%

CE-I/B8EHS CE-R026

R U |

=LITE

12X -196
ax-1372

t Used with but not part of CE-4026.

Priated in U. S A,

*INOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
compieie part can be assembled as neeaed.”




AUTO-LITE ELECTRICAL PARTS LISTS

CE-4023 IGNITION COIL PARTS LIST CE-4023

—_ Page 39
part No. Part No.
No. Used Name of Part No, Used Name of Part
ip . 1 2 3 4 5 1 2 3 4 5
CE-210 1 Lock Cable Assy. - Comp. IG-511 1 Name Plate
4 Xa-449 1l Lock Cable Assy. X-196 & 10 Lock Washer
1A-431 1 Lock Mtg. Nut 12X-196 2 10 Lock Washer
. XA-432 1 Lock Mtg. Washer X-453 2 szs/le Drive Serew
a~-433 1 Lock Cyl. Adopter 6X-709 6 10-32x7/16 Fill., Hd. Sc.
Spring X-779 2 Sec, Term. - Mag. Ring
8X-140 3 6-32 Hex., Nut Type
12X-194 3 5 Lock Washer 6X-870 2 #10-32x5/16 F111, Hd. So.
X=-767 1 Terminal 1 2 3 4 5
CE-1203 1 Coils & Bracket Assy.
CE-2038 1 Coil Bracket _20
CE-206 1l Jumper Lead Assy. (Issued 1-30-40)
IGB-26 2 Terminal
CE-318B6FS 2 Ign. Coil Part Assy.
CE-101 1 Coil Cover
CE-104 2 Rubber Gasket
GK-151 2 Plain Steel Washer
IGL-40 1 #10-32 Nut - Rd.
Sp-126 1l Coil Cap Seal
12X-196 4 10 Lock Washer
6X-870 1l 10-32x5/16 Fill. HA4.
Screw . "
X-1030 2 #10-32 Cap Nut ‘_
1 2 3 4 5 %

£ -3I18GFS

X- 1030

D2
O\
Kb

R TR TR

o
PYE

t ex- 709

éX-870

AUTOFLITE | | AUTO-LITE

|

cs-s/aars/ CE-2035

Printed in U. S. A,

“NOTE: Whete part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part caa be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

CE-4026 ) ) ] Ta CE-4026
CR-257 IGNITION COIL PARTS LIST CE-257
Paze 40
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
CE-257t 1 Lock Cable Assy. - Conp. CE-214 1 Secondary Terna. Rubber Gap
X-767 1 Terainal 12X-196 2 #10 Lock Washer
XA-519 1 Lock Cable Assenbly 8X-870 1 10-32x5/16 Fill. Hd. Sc.
XA-433 1 Lock Cyl. Adopter Sp. 8X-1372 1 10-32 Hex. Nut
8X-140C 3 #6-32 Hex. Nut X-196 3 #10 Lock Washer .
12X-194 3 #6 Lock Washer 8X-709 3 #10-32x7/16 Fill. Hd. Screw
CE-2565 1 Coil Bracket 1 2 3 4 5
CE-2186KS 1 GCoil & Case Agsembly
CE-37 1 Sccondary Screw Terninal

c£-87

1 2 3 4 5 {Issued 1-30-40)

1Z2X-19%

AN
)

HHH I

CE-3/88KS CE£-4026

=LITE

12X -196
SXN-1372

4+ Used with but not part of CE-4026.

Priated in U.S. A,

“INOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
compieie part can be assembled as neeaed.”



AUTO-LITE ELECTRICAL PARTS LISTS

CE-4026  1GNITION COIL PARTS LIST

CE-4026
CE-258A

Pace 41

Part
No.

CE-258At 1
X-767 1
XA-523A 1
8X-304 2
X-1275 2
CE-2565 1
CE-3186KS 1
CE-87 1

CE-258A
Part No.
Name of Part No. Used
1 2 3 4 5 1 2
Lock Cable Assy. - Comp. CE-214 1
Termninal 12X-1986 2 #
Lock Cable Assembly 8X-870 1 {
8-32x5/16 Rd., Hd. Sc. 8X-1372 1
8 Skpf. Washer X-196 3 10
Coil Bracket 8X-709 3
Coll & Case Assenbly 1 2
Secondary Screw Termlnal
1 28 3 4 65
X-1275

XA-52.

CE- 3186 KS

CE-2565

8x-/1372

Name of Part
3 4 5

Secondary Termn. Rubber Cap

10 Lock Washer
10-32x5/16 Fill. Hd. Sc.
10-32 Hex. Nut

Lock Washer

£10-32x7/16 Fill, Hd., Screw

3 4 5

(Issued 1-30-40)

t Used with but not part of CE-4026.

Printed in U.S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

IGNITION COILS

Pare 42 —
Coil Service Bracket Ion, Sw. & Cable
Unit Coil Assenbly Cable Assy. Length Type
"A"
CE-40607 CE-3224CS CE-12345 CE~1187ACS 46 5/8 1
CE-40612 CE-3224ES On Coil CE-1187BUS 38 43/64 2
CE-4614 CE-3224ES On Coil CE-1187CCS 38 43/64 2
CE-4623 CE~-3224E5 On Coil CE~1187DFS 40 3/4 3
CE-4627 CE-3224ES On Coil CE-1187DXS 24 3/4 3
CE-4028 CE-3224ES On Coil CE-1187DZS 38 3/4 3
CE-4032 CE-3224ES On Coil CE~1187EXS 38 3/4 4
CE-4633 CE-5224LS On Coil CE-22608 42 3/16 5
CE-4039 CE-3224RS On Coil CE-1187FCS 40 3/4 6

- TS TR T

g T TR




AUTO-LITE ELECTRICAL PARTS LISTS

IGNITION COILS Continued
Pape 43

I

|

|




AUTO-LITE ELECTRICAL PARTS LISTS

IGH-4026 ,A DISTRIBUTOR PARTS LIST IGH-4026,A
Page 44 ) B
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 l1 2 3 4 5
I1G-90 1 Thrust Washer ' IGK-26 1 Washer - .020" Thick
I1G-94 9 H. T. Wire Terminal IGP-1003 1 DISTRIBUTOR CAP ASSEMBLY
I1G-680 1 Lock Spring Ring I1G-514 1 Contact Spring Plunger
IGB-162 1 Thrust Washer IG-515 1 Contact Spring
IGB-1025C 1 CONDENSER ASSEMBLY IGP-1016 1 ROTOR
IGH-28 1 Cam Sleeve Felt Wick SW-213 1 .Dist. Drive Rivet
IGH-53 1 Drive Shaft Extension X-196 4 10 Lock Washer
IGH-54 1 Dist. Drive Sleeve ax-870 2 #10-32x5/16 Fill. H3. Screw
IGH-55 1 Drive SHaft Pin 8x-872 2 #10-32x1/4 Fill., H4. Screw
IGH-1011LE 1 Cam & Stop Plate - 8 Cyl. 8x-888 1 #8-32x5/16 Fill. Hd., Screw
4 L. H. X-12786 2 #8 Skpf. Washer
IGH-1060 1 Advance Control Arm 1 2 3 4 5
IGH-2051 1 Distributor Base Assembly
I1G-511 1l Name Plate
IG-579A 2 Absorbent Bronze Brge.
I1G-694 2 Dist. Cap Spring (Issued 1-18-40)
X-380 1 1/8 Greese Cup
X-1201 2 .10x1/4 Tubular Rivet
X-1448 2 Hinge Pin
* 1 Drive Shaft & Gov. Assy.
1G-2456 2 Weight Assembly
* 2 Weight Spring ,
* 1 Drive Shaft Assy. *¥ See table following parts list for
IGH~2831 1 Breaker Plate Assembly part number applying to assembly wanted.
GK-151 1 Plain Steel Washer ) )
JTA-131 2 Breaker Arm Spring Clip 1 SERVICE BREAKER POINT SET IGC-3028S.
I1G-841 1 Primary Connector Assy.
IGB-132 2 Terminal
1G-1831 1 Breaker Plate Part Assy.
I1G-1832 1 Breaker Sub Plate Assy.
IB-23 l Breaker Point Lock Nut
IGP-331 1 Breaker Screw Point
IG-1839t 1 Breaker Point
IGP-3028% 2 Breaker Arm Assembly
IGP-30 2 Breaker Arm Spring
X-195 2 8 Lock Washer
8X-302 1 6-32x1/4 Rd, Hd. Screw
8X-305 2 8-32x1/4 Rd. Hd. Screw
8X-312 1 10-%2x1/4 Rd., Hd. Screw
8X-350 2 8 Plain Washer
X-537 1l 10 Lock Washer
8X-908 2 6-32x1/4 Fill. H4., Sc.
X-1012 3 6 Lock Washer :
l 2 3 4 5
Assembly Dr. Shaft Drive Weight Spring
No. & Gov. Shaft Spring Set
IGH-4026 IGH-2052L IGH-1052L %gg‘giogl ea. IGC-818S
IGH-4026A IGH-2052LA IGH-1052LA IGB-277 IGB-277S
Printed in U. S, A,
they are for reference only. gr stocking sub-parts the

complete part can be assembl

“NOTE: Where part numbers are shown in parenthesis
as needed.” ‘




ol
4
3
%)
T
Y
<
o
-
<
v
~
T
O
t
—
i
L
=
=
O
T‘
-]
<

Page 45

IGR-28 5 8x-908

o Ox-3 S
1GH=IONLE

16P-30

—

-J8P-3028

?,ﬁ
A o

16-5794 " |

1GH-1082 L




AUTO-LITE ELECTRICAL PARTS LISTS

I1G0-4002,A DISTRIBUTOR PARTS LIST IG0-4002,4
Page 46
Part No. Part No,
No. Used Neme of Part No. Used Name of Part
1 2 3 4 5 1 28 3 4 5
CA-35 4 #10-32 Nut 1G0-14 1 Primary Connector Assy.
IG-313 1 Shaft Thrust Wesher I1GB-132 1 Terminal
1G-644 1 Dist, Drive Coupling IGL-5 1 Terminal
IGB-162 1 Thrust Washer IGO~15 1 Primary Connector Assy.
IGL-7 2 Terminal Insulation 1GB-132 1 Terminal
IGL-8 2 Terminel Post - #10-32 IGL-6 1 Terminal
IGL-9 2 Insulating Washer 1G0-1004 1 Breaker Plate Part Assy,
1GL~10 2 1Insulating Bushing IG0-1013 1 Breaker Sub Plate Assy,
IGL-36 1 Dist, Cap Nut IB-23 1 Breaker Point Lock Nut
IGL-40 2 #10-32 Nut IGP-33% 1 Breaker Point Screw
IGM-26 1 011 wick IGO-10341 1 Breaker Point
1G0-37 1 Dist, Cep Cover IGP-30281 2 Breaker Arm Assy.
* 1 Drive Shaft & Gov, Assy. IGP-30 2 Breaker Arm Spring
* 2 Welght Spring : X-194 2 6 Lock Washer
* 2 Welght Assy. X-195 2 8 Lock Washer
IG0-1002L 1 Drive Shaft Assy, 8X-323 2 #6-32x5/16 Rd. Hd, Screw
* 1 Governor Control Spring 8X-350 2 8 Plain %asher
I1G0-1003 1 Dist. Cap Assy. X~537 1 10 Lock Washer
I4-213 1 Contact Spring 8X~870 1 10-32x5/16 Fill., Hd. Se,
I1G-514 1 Contact Spring Plunger X-1012 3 6 Lock Washer
IG0-1016 1 Rotor Assy. 8X-1349 2 #8-22x3/8 Fill, Hd. Se.
IA-213 1 Contact Spring 8X-1546 3 #6~32x5/32 Fill. Hd. Sc.
IA-218 1 Contact Spring Plunger * 1 Breaker Cam Shaft Assy.
1G0-1028 1 Oiler Assy, DB-13 1 Flat Felt Guard
1G0-28 1 011 Wick IGL-26 1 1/2-20 Nut
X-400 1 3/8 Elbow Oller IGL-38 1 Felt Washer
IG0-1033 1 Breaker Cam Oller IGL-90 1 Spacing Washer
1G0-2001 1 Dist. Base Assy. * 1 Stop Plete
IG-511 1 Name Plate 1G0-48 1 1/2 Special Lock Washer
IG-57¢A 2 Absorbent Bronze Brg. I1G0-1024L 1 Cem & Shart
1G0-1020 2 Dist. Cep Spring & Bracket X-3587 1 Ball Bearing
Assy, SW-213 1 Dist. Drive Rivet
IG0-20 2 Dist. Cap Soring 8X-119 2 #10-32xl/2 Fill, HA. Screw
Bracket 2X-183 3 #10 Brass Washer
160-21 2 Hinge Pin X-195 1 #8 Lock Washer
1G0-50 2 Dist, Cap Spring X-196 20 #10 Lock Washer
8SA-31 1 Felt Wick 8%-350 1 #8 Plain Washer
X-474 1 1/4 Oiler - Press in Elbow 2X-902 12 10-32x3/8 Fill. Hd, Screw
2X4-908 4 #6-32x1/4 F1i1ll, H4, Screw X-1012 1 6 Lock Washer
X-1025 4 6 Lock Washer BX-1348 1 #6-32x5/16 Fill, Hd., Secrew
2X-1042 2 13x3/16 Escutcheon Pin 8X-1349 1 #8-32x3/8 Fill. Hd. Screw
IG0-2004 1 Bresaker Plate Assy, 1 2 3 4 5
GK-151A 1 Plain Steel Washer
JA-131 2 Breaker Arm Spring Clip ‘
IG-26714 1 Condensexr Assy, 1 Service Breaker Polnt Set IGP-3028DS.
IG-2671E 1 Condenser Assy.
1 2 3 4 5 * See table following parts list for part
nunber applylng to assembly wanted,
Assembly Dr, Shaft & Cam Shaft Stop Control Height
No. Gov. Assy. Lssy. Plate Spring Assy.
1G0-4002 I1G-2002LA 1G0-2024L IG0-47 None I1G-2456
IG0-40024 IG0-2002L4 1G0-2024 LE I1G0-47B 1G0-36 I1G-2322
Assembly Welght welght Spr.
No. Spring Set
IGO~-4002 IG-776 IG-776S
IG0-40024 16-775 1G-775S
(Issued 1-18-40)

Printed in U.S. A.

“NOTE: Where part aumbers ate shown in pareathesis
they are for reference only. By stocking sub-parts the

complete part can be assembl

as needed.”



Page 47

1
|
,‘ /0L 36

1GeL - A

16 G (GL-
8x-323 £
2x-1042
1G-St
TIA
ax-is.
GP-33

- : v
i ®

p—— “MO.\QNQ , 9
Qo - | Iy

8x-19/ . 1G9 -goor

1GO - IGP-BO » -2
160-2004 .7 15010, o Ax 133
| \JSoo1084
_mv|”oww N =15/4
G-267E X870
/GO-2004 (OQ /3,

IGO-202F L

IGO-2024 L BN - i}
NI
K . i ,
Go-g18m - ru_ i~ I ta-t3y =32,
- =] ~h
1Ml Y

AR ¥/
— > Y 3
] .t - 1GO- 1GO-102
- fGo- g / -t -
» Q 1GL~7
I 5

Smooh gy

¥ s O P

AUTO-LITE ELECTRICAL PARTS LISTS

il



AUTO-LITE ELECTRICAL PARTS LISTS

IGP-4501,A DISTRIBUTOR PARTS LIST IGP-4501,A
Page 48
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 8§
IG-90 1 Thrust Washer IGT-1044 1 Advance Control Arm Assy.
IG-94 9 H. T. Wire Terminal 8X-136 1 1/4-20x1 1/4 Fill. Hd. Sc.
IG-680 1 Lock Spring Ring 12X-199 1 1/4 Lock Washer
IGH-28 1 Cam Sleeve Felt Wick 8X-791 1 1/4-20 Square Nut
IGH-53B 1 Drive Shaft Extension * 1 Drive Shaft & Gov. Assy.
IGH-54 1 Dist. Drive Sleeve 1G-2456 2 Weight Assembly
IGH-55 1 Drive Shaft Pin * 2 Weight Spring
IGP-41 1 Terminal Slot Cover * 1 Drive Shaft Assembly
IGP-1003 1 DISTRIBUTOR CAP ASSEMBLY SW-213 1 Distributor Drive Rivet
IG-514 1 Contact Spring Plunger 8X-870 2 10-32x5/16 F111l. Hd. Sc.
IG-515 1 Contact Spring ax-g72 1 10-32x1/4 F111. Hd. Screw
IGP-1016B 1 ROTOR X-1270 3 #10 Skpf. Washer
IGP-2045 1 Distributor Base Assembly l 2 3 4 5
IG-511 1 Name Plate
IG~-579A 2 Absorbent Bronze Brg.
1G-694 2 Dist. Cap Spring
X-382 1 1/8 Grease Cup
X-1201 2 .10x1/4 Tubular Rivet
X-1448 2 Hinge Pin
IGP-2046 1 Breaker Plate Assembly
TA-131 1 Breaker Arm Spring Clip
IG-2671K 1 CONDENSER ASSEMBLY
IGP-1046 1 Breaker Plate Part Assy.
IGP-1047Mi 1 Breaker Point
IGP-30281 1 Breaker Arm Assembly
IGP-30 1 Breaker Arm Spring
8X-59 1 #8-32x3/16 Rd. Hd. Sc.
8X-302 1 6-32x1/4 Rd. Hd. Screw
8X-350 1 8 Plain Washer
X-1012 2 6 Lock Washer
8X-1546 1 6-32x5/32 Fill. H4. Sc. 1 Service BREAKER POINT SET.IGP-3028KS.
1GS-99 1 Washer ’
IGS-104 1 Thrust Washer * Bee table following parts list for part
IGT-69 1 Governor Control Spring number applying to assembly wanted.
* 1 Cam & Stop Plate - 8 Cyl.
L' H.
1 2 3 4 5
Assembly Cam & Shaft & Weight Spring Dr. Shaft
No. Stop Plate Gov. Assy. Spring Set Assembly
IGP-4501  IGT-1021LA IGT-2020LA Iég-ggg 1 ea. IG-829AS  IGT-1020LA
IGP-4501A IGT-1021L  IGT-2020LB %gg-ggg 1 ea. IGB-329SS  IGT-1020L
UNIT APPLICATION
B IGP-4501,A Packard

(Issued 12-7-39)

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




Page 49

8X-/596
m /G -2456 16-2G7/H
v | /GH-28
- /GT-102/LA o-coo
N wr-rozna\  Lj—"""—
—
(a g _
< — |
o “ire _
N_ O ] O
@) = /65-99
o /GT-2020LA =RE X- 382
— /6 7-2020L8(/) i —
9 /G504 _ _ —
E 71024 f | —
LL Y,
|

Ll d
” /G-579A B
= .

¥ /GP 2025 |
O /G -90 A n_
- |/| I
< AGT~/020LA

Lo
E /G T-1020L(A)
sw-a/3 i E

/GH-54 _ /GH-538




AUTO-LITE ELECTRICAL PARTS LISTS

|
I
|
|
|

IGS-4011 DISTRIBUTOR PARTS LIST 1GS-4011
Page 50 —_—
Part No. Part No.
No. Used ‘Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
I1G-90 1 Thrust Washer IGS-2067 1 Distributor Base Assy,
I1G-94 7 H.T. Wire Terminal IG-511 1 Name Plate
I1G-680 1 Lock Spring Ring IG-579A 2 Absorbent Bronze Brg.
IGB-162 1 Thrust Washer IG-694 2 Dist. Cap Spring
IGC-11078 1 DISTRIBUTQOR CAP ASSY, X-382 1 1/8 Grease Cup
IG-514 1 Contact Spring Plunger X-1201 2 .10x1/4 Tubular Rivet
IG-515 1 Contact Spring X-1448 2 Hinge Pin
I1G5-32 1 Rubber Plug IGT-1028BS 1 Vacuum Chamber Assy.
IGE-36 1l Governor Control Spring vC-14 1 Gasket - 1/32" Thick
IGH-28 1 Cam Sleeve Felt Wick VC-15 1 Plug
IGH-53 1 Drive Shaft Extension VC-46 xk Washer - ,032" Thick
IGH-54 1 Distributor Drive Sleeve VC-46A *x Washer - .010" Thick
IGH-55 1 Drive Shaft Pin VC-46B ok Washer - ,065" Thick
IGH-1060 1 Advance Control Arm - VC-50 1 Spring (Orange)
IGK-26 1l ‘Washer - ,020" Thick IGT-2034LA 1 Drive Shaft & Gov. Assy.
IGS-18 2 Bearing Clamp IG-727* 1 Weight Spring
I1GS-34 1l Terminal Slot Cover IG-2456 2 Weight Assembly
IGS-50 1 Vacuum Chamber Bracketb IGB-222* 1 Weight Spring
IGS-1016 1l Rotor IGT-10341A 1 Drive Shaft Assy.
IGS-10221B 1 Cam & Stop Plate - 6 Cyl., - SW-213 1 Dist. Drive Rivet
L.H. X-196 1l 10 Lock Washer
I1GS-2044B 1 Breaker Plate Assembly 8X-309 2 10-32x1/2 Rd. Hd., Sc,
t Identified by 7.5. 8X-321 2 #10-32x5/16 Rd, Hd. Sec.
TA-131 1 Breaker Arm Spring Clip - 8X%X-870 2 #10-32x5/16 Fill. Hd. Se.
IG-2671K 1 CONDENSER ASSY. 8X-872 1 10-32x1/4 Fill. Hd. Sc.
IGP-3028L*% 1 Breaker Arm Assy. X-1270 6 #10 Skpf. Washer
IGP-30L 1 Breaker Arm Spring 1 2 3 4 5
I1Gs-78 1 Lead Assembly
IGS-77 1 Terminal
X-1484 1 Terminal (Issued 1-18-40)
IGS-10443B 1 Brkr. Plate Part Assy.
IGS-1046 1 Brkr. Sub Plate Assy.
IB-23 1 Brkr., Point Lock Nut
IGP-33%* 1 Breaker Point Screw t See Manual Bulletin IG-1l.
IGS-76S 1 Lead Assembly
IGS-74 1 Terminal
8X-323 1 6-32x5/16 Rd. Hd. Screw ¥ Service BREAKER POINT SET IGP-3028LS, &
X-1012 4 6 Lock Washer Service Weight Spring Set IG-7278S,
8X~1546 3 #6-32x5/32 Fill. Hd. Sc.
1 2 3 4 5 ** Ugse as required.
UNIT APPLICATION
IGS-4011 Packerd
Printed in U.S. A.
“NOTE: Where part numbers are shown in parenthesis

they are for reference only. ?J stocking sub-parts the
complete part can be assembled as needed.” i




AUTO-LITE ELECTRICAL PARTS LISTS

Page 51

E/ro-mMe

rS-HO/

B S e
L

N
>
W
<551
O Ix (8 (8
O m)

9E-F

gez- g9

OSO/-HO/

S
T C\\ a ~
" el 3
o 9 & 3
w |9 I 3
» |o |© o
~ N |x @
S »
s I»L o
SMINY AN
i
i
1

089-9/

{ 7<7-x@
%07 507

T8E-X
vIircoe-Lo/

S$LOII-OD}
ZE-5$91

SP-OA

=

JOE-d D/

oLei-X
12€-X8

S@E20/ -LD/S




AUTO-LITE ELECTRICAL PARTS LISTS

IGS-4013 DISTRIBUTOR PARTS LIST IGS~4013
Page 52
Part No., Part No.
No. Used Name of Part No. Used Name of Part
1l 2 3 4 5 l1 2 3 4 5
IG-90 1 Thrust Washer IGT-2028AS 1 Vacuum Chamber Assy.
1G-94 7 H,T. Wire Terminal VC-14 1 Gagket - 1/32" Thick
I1G-680 1 Lock Spring Ring VC-15 1 Plug
IGB-162 1 Thrust Washer VC-46 * Washer - ,032" Thick
IGC-1107S 1 Dist, Cap Assy. VC-46A * Washer - .010" Thick
IG-514 1 Contact Spring Plunger VC-46B * Washer - ,065" Thick
IG-515 1 Contact Spring VC-50 1 Spring {Orange)
1GS-32 1 Rubber Plug IGT-2034LC 1 Drive Shaft & Gov., Assy.
IGE-36 1l Governor Control Spring IG-2456 2 Weight Assy.
IGH-28 1 Cam Sleeve Felt Wick IGB-210% 1 Welight Spring
IGH-53B 1 Drive Shaft Extension I1GB-2221% 1 Weight Spring
IGH-54 1 Dist, Drive Sleeve IGT-1034LA 1 Drive Shaft Assy.
IGH-55 1 Drive Shaft Pin SwW-213 1 Dist, Drive Rivet
IGK-26 1l Washer - ,020" Thick X-196 1 10 Lock Washer
I1Gs-18 2 Bearing Clamp 8x-30% 2 #10-32x1/2 R4, Hd, Screw
1GS-34 1 Terminal Slot Cover 8%-321 2 10-32x5/16 R4, HA, Screw
IGS-~-50 1l Vacuum Chamber Bracket 8X-870 2 10-32x5/16 Fill, Hd., Screw
IGs-1016 1 Rotor 8X-872 1 10-32x1/4 Fill, Hd, Screw
I1GS-10221¢ 1 Cam & Stop Plate - 6 Cyl. L.HJ X-1270 6 10 Skpf. Washer
IGS-2044B 1l Breaker Plate Assy. 1 2 3 4 5
t+ Identified by 7,5
IA-131 1 Breaker Arm Spring Clip (Issued 1-18-40)
IG-2671K 1 Condenser Assy.
IGP-3028L: 1 Breaker Arm Assy.
IGP-30L 1 Breaker Arm. Spring
IGS-78 1 Lead Assy.
IGS-77 1 Terminal
X-1484 1 Terminal
IGS-1044B 1 Breaker Plate Part Assy.
1GS-1046 1l Breaker Sub Plate Assy.
- IB-23 1 Breaker Point Lock Nut
IGP-331 1 Bresker Point Screw
IGS-76S 1l Lead Assy,
IGS-74 1 Terminal
8X-323 1 6-32x5/16 RA, Hd., Screw
X-1012 4 #6 Lock Wasner
8x-1546 3 #6-32x5/32 Fill. Hd. Sc.
IGS-2067 1 Dist. Base Aassy,.
IG-511 1 Name Plate
IG-5794A 2 Absorbent Bronze Brg,
IG-694 2 Dist. Cap Spring
X-382 1 1/8 Grease Cup
X-1201 2 .10x1/4 Tubular Rivet
X-1448 2 Hinge Pin
1 2 3 4 5

3 Service Weight Spring Set IGB-2104S &
Service Breaker Polint Set IGP-3028LS

* Use as required,

1 See Manual Bulletin IG-11.

-

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

‘complete part can be assembl

as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

Page 53

il

N

165-10/6

1 X-382

A=

PN ‘
@ %.m 1\.%%
9%

| /GT-2028AS




AUTO-LITE ELECTRICAL PARTS LISTS

IGS-4201 DISTRIBUTOR PARTS LIST IGS-4201
Page 54
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
IG-90 1l Thrust Washer IGT-2034LC 1 Drive Shaft & Gov. Assy,
IG-94 7 H, T, Wire Terminal. IG-2458 2 Weight Assembly
IG-680 1 Lock Spring Ring IGB-2101% 1 Weight Spring
IGB-162 1 Thrust Washer IGB-222t 1 Weight Spring
IGC~11078 1 DIST. CAP ASSEMBLY IGT-1034LA 1 Drive Shaft Assy,
IG-514 1 Contact Spring Plunger SW-213 1 Dist, Drive Rivet
IG-515 1 Contact Spring vC-3082 1 Vecuum Chember Assy.
IGS-32 1 Rubber Plug VC-14 1 Gasket - 1/32" Thick
IGE-36 1l Governor Control Spring VC-15 1 Plug
IGH-28 1 Cem Sleeve Felt Wick VC-46 * Washer - ,032" Thick
IGE-53B 1 Drive Shaft Extension VC-46A * Washer -~ ,010" Thick
IGH-54 1 Dist, Drive Sleeve VC-46B * Washer - ,065" Thick
IGH-55 1 Drive Shaft Pin VC-50 1 Spring (Orange)
IGK-26 1 Washer - ,020" Thick X-196 1 #10 Lock Washer
IGsS-18 2 Bearing Clamp 8X-312 2 #10-32x1/4 RA. Hd4., Screw
IGS-34 1l Terminal Slot Cover 8X-870 2 #10-32x5/16 Fill. Hd. Sec.
IGS-1016 1 ROTOR 8x-872 1 #10-52x1/4 Fill. H4, Sec.
IGS-1022LC 1 Ceam & Stop Plete - 6 cyl, X-1270 4 #10 Skpf. Washer
L.H, 1 2 3 4 5
IGS-2093 1 Dist, Base Assembly
I6-511 1 Neme Plate (Issued 1-18-40)
IG-579A 2 Absorbent Bronze Brg.
IG-694 2 Dist. Cap Spring
X-382 1 1/8 Grease Cup
X-1201 2 .10x1/4 Tubular Rivet
X-1448 2 Hinge Pin
IGS-3004L 1 Breaker Plate Assy.
+ Identified by 7,5L
TA-131 1 Breaker Arm Spring Clip
IG-2671K 1 CONDENSER ASSY.
IGP-3028Lt 1 Breaker Arm Assy.
IGP-30L 1 Breaker Arm Spring
IGsS-78 1 Lead Assembly
IGS-77 1 Terminal
X-1484 1 Terminal
IGS-89 1 Lead Assembly
IGs-88 2 Terminal
IGS-1044B 1 Breaker Plate Part Assy,
I1Gs-1082L 1 reaker Sub Plate Assy,
IGS-1086IMt 1 Breaker Polnt
8X-350 1 #8 Plain Washer
8X-884 1 #8-32x3/16 Fill, H4,
Screw
8X-323 1 #6-32x5/16 Rd. Hd. Se.
X-1012 5 #6 Lock Washer
8X-1546 4 #6-32x5/32 Fill. H4. Sec.

l 2 3 4 5

* Use as required.

4 See Manual Bulletin IG-11,

t SERVICE BREAKER POINT SET IGP-3028JS &
Service Weight Spring Set IGB-2104S.,

“APPLICATION
Packard

! UNIT
-4201

Printed in U.S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

complete part can be assembl

as needed.”



AUTO-LITE ELECTRICAL PARTS LISTS

, Page 55

1G-5/4

. 1ES5-32

IGC-1/07S

/GS -/O8E€6LY

/GH 28

/G5 -/02&LC

-/4

vC-/8
| =




AUTO-LITE ELECTRICAL PARTS LISTS

Page 56 IGT-4004 DISTRIBUTOR PARTS LIST IGT-4004
Fart No. Part  io.
) seq Neme of Part No. Used lame of Part
16-90 1 2 3 4 5 1 2 3 4 5
1G-94 é Thrust ‘jasher IGT-2032 1 Dist. Base Assy,
16-680 1 H. T. Wire Terminal IG6-511 1 Neme Plate
IGB-162 1 Lock Spring Ring IG-579A 2 Absorbent Bronze Brg.
1GE-3¢ 1 Thrust Washer IG-694 2 Dist, Cap Spring
1GH~-28 1 Governor Control Spring X-382 1 1/8 Grease Cup
IGH-53 1 Cam Sleeve Felt wick X-1201 2 .10x1/4 Tubular Rivet
IGH-54 ] Drive Shaft Extension X-1448 2 Hinge Pin
IGH-55 ] Dist. Drive Sleeve IGT-2034L 1 Drive Shaft & Gov. Assy.
IGH-1060 ] Drive Shaft Pin IG-2456 2 Weight Assy.
IGK-2¢ 1 Advence Control Arm 1GB-2771% 2 Weight Spring
1GP-1003 1 Wgsher - .020" Thick IGT-1034L 1 Drive Shaft Assy.
1G-5]14 + Dist, Cep Assy. SW-213 1 Dist, Drive Rivet
I6-515 i Contact Spring Plunger X-196 1 #10 Lock Washer
IGP-1016 1 Contact Spring 8X-311 2 #10-32x3/8 Rd. Hd, Screw
16S-34 1 Rotor ax-321 2 ¢10-32x5/16 Rd. Hd. Screw
1GT-1g 5 Terminal Slot Cover 8x-870 2 #10-32x5/16 Fill., Hd, Screw
IGT-2g ] DBearing Clamp 8X-872 1 #10-32xl/4 Fill. Hd. Screw
I6T-102214 ] .Vacuum Chamber Bracket X-1270 6 #10 Skpf, Washer
Cem & Stop Plate - 8 Cyl, 1 2 3 4 5
IaT- . H,
vc_}ZEBBS 1 Vacuum Chember Assy.
VC-15 1 Gasket - 1/32" Thick (Issued 1-18-40).
VC-1g i Plug
VC-464 * Washer - ,032" Thick
VC-461 * Washer - ,010" Thick
IVc_50 1 gasher (0.065")Thick
GT- prin range
2030A 1 Breaker %late Agsy.
IA~131 1 * Identified by 7.5
1G-2g917 1 Breaker Arm Spring Clip
IGP‘3028L1 1 Condenser Assy,
P-30L 1 Breaker Arm Assy.
IGS-52 1 Breaker Arm Spring
IGT-114 1 Lead Clip
X-935 1 Icad Assy.
X-93¢ 1 Terminal
IGT-1030, 1 Terminal
GT‘1031A 1 Breaker Plate Part Assy.
IB-23 1 Breaker Sub Plate Assy.
IGP.33 1 Breeker Point Lock Nut
IGT-35 1 Breaker Screw Point
S el
~10 ermin
8X_ 1042 1 #6 Lock Washer
BX-323 1 #6-32x5/32 Fill.Hd.Sc.|
X~1012 4 6-32x5/16 Rd. H4. Se.
8X-154¢ 3 6 Lock Washer

#6-32x5/32 Fill. Hd. Sc.
2 3 4 5

1 Service Breaker Point Set IGP-3028BLS, &

Service Weight Spring Set IGB-277S,

* Use as required,

+ See Manual Bulletin IG-1l.

Printed in U.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. ?J stocking sub-parts the

compléte part can be assembl

as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

Page 57

/GL-36

16T/022 LA G703/
/6T-/0304 \ L6899
00\ [G-2456 \n_ i o
IO
AN
i\
Ry
iID N
D N B
/GH-56 o6 = /
XE 78 /68 /62 ”. ,
EX-36/ "\ prrmn [GH-57 l v._.‘
JGH-1060 3 " .......... /_ \
— N Al
4
/6-579A Am‘ >
/6T-2032 nm.w\;.
/6-50 1GT-/034L h, g
T TSN a—— X
, vd
{13
]!

Q0 . — 0

i)

5

4
.
Y

\7
%.

b

RL2ARZ2 22T

=3

¢

7%
\
3
&
°

”“
NWZE 7

X282

SX-82/

/G-20304

EX-873
/GS-34
P /G 2674/
ox-g72 /qm /GT-18
Sx-870
X-935 X-/270
/65-58 2NNy X-/#%8
IGT-1/R m\ P2 / /G-G 9%
£62°39¢ X-/S54
/16P-3028L
X-996 CLut
8x-323 /67-35

Sx-37

/S X-r@7o
‘hﬂ\lﬁ%ﬁhﬁ




AUTO-LITE ELECTRICAL PARTS LISTS

IGT-4005 DISTRIBUTOR PARTS LIST IGT-4005
Page 58
. \
Part No. Part No.
No. Used Neme of Part No, Used Name of Part
1 2 3 4 5 1 2 3 4 5
IG-90 1 Thrust Washer IGT-14A 1 Lead Assy.
1G-680 1 Lock Spring Ring X-936 2 ~ Terminal
1GB-162 1 Thrust Washer X-1012 1l 6 Lock Washer
IGE-395 1 Governor Control Spring 8X-1546 1 6-32x5/32 Fill. Hd. S
IGH-28 1 Cem Sleeve Felt Wiock 8X-323 1 6-32x5/16 R4, HA, Screw ¢
IGH-30 1 Dist, Cap Cover X-1012 4 6 Lock Washer
IGH-36 1 Dist, Cap Nut 8X-1546 3 #6-32x5/32 Fill. Hd. Sec.
IGH-1029 1 Dist, Cap Assy. IGT-2036R 1 Drive Shaft & Gov, Assy,
IG-514 1 Contact Spring Plunger IG-1456 2 Welght Assy.
.1G-515 1 Contact Spuring IGB-293% 2 Welght Spring
IGH-1041 1 Rotor IGT-1036R 1 Drive Shaft Assy.
IGH-1060A 1 Advance Control Arm IGT-2037 1 Dist., Base Assy.
IGK-26 1 Washer - ,020" Thick IG-511 1 Name Plate
IGl-44 1 Dist, Drive Coupling IG-579A 2 Absorbent Bronze Brg,
1GS-34 1 Terminal Slot Cover I1G-694 2 Dist. Cap Spring
IGT-18 2 Bearing Clamp X-382 1 1/8 Grease Cup
IGT-23 1 Vacuum Chember Bracket X-1201 2 .10x1/4 Tubular Rivet
IGT-38 1 Lead Assy. X-1448 2 Hinge Pin
X-590 1l Terminal SW-213 1 Dist. Drive Rivet
X-1053 1 Terminal : gx-183 1 #10 Brass Washer
IGT-1028RC 1 Ceam & Stop Plate - 8 Cyl.R.H X-196 2 10 Lock Washer
IGT-1023FS 1 Vacuum Chamber Assy. 8X-311 2 #10-32x3/8 Rd. Hd, Screw
vVCc-14 1 Gasket - 1/32" Thick 8X-321 2 10-32x5/16 Rd. Hd. Screw
VC-15 1 Plug 8X-870 2 #10-32x5/16 Fi1ll, HA, Screw
VC-46 * Wesher - ,032" Thick ax-a872 1 #10-32x1/4 Fi11, H&, Screw
VC-464A e Washer - .010" Thick I-1270 6 #10 Skpf. Washer
VC-46B * Washer - ,065" Thiok 1 2 3 4 5
vCc-50 1 Spring (Orange)
IGT-2004D 1 Breaker Plate Assy. -1a-
t Identified by 5.5 (Issued 1-18-40)
JA-131 1 Breeker Arm Spring Clip
IG-2671G 1 Condenser Assy.
IGP-30281%1 1 Breaker Arm Assy.
IGP-30 1 Breaker Arm Spring
IGs-52 1 Lead Clip
IGT-11A 1 Lead Assy.
X~-935 1 Terminal
X-936 1 Terminal
IGT-1004D 1 Breasker Plate Part Assy.
IGT-1012 1 Breaker Sub Plate Assy.
IB-23 1 Breaker Point Lock Nut
IGP=-331 1l Breaker Screw Point

12 3 4 5

Printed in U. S. A.

“NOTE: Where part numbers are shown in
they are for reference only. EJ
complete part can be assembled as needed.”

1 Servlice Bresker Point Set IGP-30284A, &
Service Welight Spring Set IGB-293S,

* Use as required.

+ See Manual Bulletin IG-11,

renthesis

stocking sub-parts the




AUTO-LITE ELECTRICAL PARTS LISTS

Page 59

KRR

5 s e 2 2

BX-87/

IGH 1029

/G-5/5

/6-267/G
[GT-1004D
/GT /8
X-/1270
=2
X-/448
8X-870
-9.56
BX-875




AUTO-LITE ELECTRICAL PARTS LISTS

IGT-4006, A DISTRIBUTOR PARTS LIST IGT-4008, 4
Page 60 N
\
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
1G-90 1 Thrust Washer 8X-323 1 #6-32x5/16 RA, Hd. Screw
IG-680 1 Lock Spring Ring X-1012 4 #6 Lock Washer
IGB-162 1 Thrust Washer 8X-1546 3 #6-32x5/32 Fill. Hd. Sc.
IGE-35 1 Governor Control Spring IGT-20235 1 Vacuum Chamber Assy,
IGH-28 1 Cam Sleeve Felt Wick VC-14 1 Gasket - 1/32" Thick
IGH-1060A 1 Advance Control Arm VC-15 1 Plug
IGK-26 1 Washer - ,020" Thick VC-46 + Washer -~ ,032" Thick
IGL-44 1 Distributor drive coupling VC-46A + Vlasher - ,010" Thick
IGP-1016 1 Rotor VC-~46B + Washer - ,065" Thick
1GS-34 1 Terminal Slot Cover VCc~50 1 Spring (Qrange)
IGT-18 2 Bearing Clamp * 1 Drive Shaft & Gov. Assy.
IGT-23 1 Vacuum Chamber Bracket 1G-1456 2 Welght Assy.
IGT-42 1 Yasher * 2 Weight Spring
* 1 Lead Assy. IGT-1036R 1 Drive Shaft Assy.
X-590 1 Terminal IGT-2037 1 Dist, Base Assy.
X-1053 1 Terminal I1G-511 1 Name Plate
* 1 Cam & Stop Plate - 8 Cyl.R.H. IG-579A 2 Absorbent Bronze Brg.
IGT-1039 1l Dist. Cep Assy,. I1G-6%94 2 Dist. Cep Spring
IG-514 1 Contact Spring Plunger X-382 1 1/8 Grease Cup
IG-515 1 Contact Spring X-1201 2 .10x1/4 Tubuler Rivet
1GT-1040 1l Dist. Cap Cover Assy. X-1448 2 Hinge Pin
IGB-230 2 Gasgket W-213 1 Dist, Drive Rivet
IGT-1043 1 Secondary Screw Terminal X-196 2 #10 Lock Washer
IGT-2004D 1 Breaker Plate Assy. 8X-311 2 10-32x3/8 R4, HA, Screw
+ Identified by 5.5 8x-321 2 #10-3215/16 Rd, Hd, Screw
TIA-131 1 Bresker Arm Spring Clip 8X-870 2 $10—52x5/16 Fill, H4, Screw
I1G-2671G 1 Condenser Assembly gx-872 1 10-32x1/4 Fi11l, H4, Screw
IGP-30281% 1 Breasker Arm Assy. X-1270 6 10 Skpf. Washer
IGP-30 1 Breaker Arm Spring 8X-1340 2 8~32x3/4 Ctsk. Hd, Screw
IGS-52 1 Lead Clip l1 2 3 4 5
IGT-11A 1 lLead Assy.
X-935 1 Terminal (Issued 1-18-40)
X-936 1 Terminal
IGT-1004D 1 Breaker Plate Part Assy.
IGT-1012 1 Breaeker Sub Plate Assy.
1B-23 1 Breaker Point Lock Nut
IGP-333 1 Breaker Screw Polint + See Manual Bulletin IG-11,
IGT-14A 1 Lead Assy, - _
X-936 2 Terminal 1 Service Breasker Point Set IGP-3028A,
X-1012 1 #6 Lock Wesher
8X-1546 1 6-32x5/32 Fill. Hd. Se¢.| + Use as required,
l1 2 3 4 5
* See table following parts 1list for part
number applylng to assembly wanted,
Shaft & Welght Welght
Assy. No. Lead Assy, Gov. Assy. Cam Assy, Spring Spring Set
IGT-4006 IGT-45 IGT-2036R IGT-1022RC IGB-293 (2) IGB-293S
IGT-4006A IGT-60 IGT-20%8RA IGT-1022RE IGB-292 (1) 1IGB=-292A8
IG6-913 (1)

Printed in U. S. A.

«“NOTE: Where part numbers are shown in parenthesis
they are for reference only. g{ stocking sub-parts ‘hi
complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

Page 61

/GT-/0+43
\mﬂ.\QHQIM/H W
1G8-230

/am-10/6

/G8-293
G8-29z2m] N 1 K (G-1256

IGT1022R¢

/871022 RE ()
1828
/68-293
(G- 913R) i A=
=]
&
D )
a 7 /
i ¥
i N
% 4
% 1A
Y ==
Wh——":l;
“ T 7 — 16K-26
\\\\\\\
/67-20368 ‘ i A~ 158168
16T-2036 £AA) % H XxJez
/GH-56 6657 g
xX-/272 S (o 58
Jon-3m ! /6C-88
— = -
L64-604 = j L5659
ax-36/ /G6C-88
- ) X-r64
/GH-10604 g QVU%A
: 8x-79¢

/6T-2037

IGT-1036F

/6-90
Sw-213

o

/67 - 20042

16-E67/5
IGT-/0040
XA/270

/G T-/8
/6-6

X-/448
8X-870,
X-936,
Gx-873
1GT-/4A
18-23
16,33

X/ 70 "
BX-31/

ax-3&/
X/270 @

T

~ /165-34
X-935

2x-872
/87114
/GS-52

4@ /6P-3028
/6P-30
14-13¢
&x-323
X-53¢

Bx-isae\_/GT-10/2

X-936

57-23

o~ Xr27e

m X3/
ICT-B023S
ve-Jo
VC-26

ve-464




AUTO-LITE ELECTRICAL PARTS LISTS

IGT-4007, A DISTRIBUTOR PARTS LIST IGT-4007, A
Page 62
L ——
Part No. Part No.
No. Used Neme of Part No. Used Name of Part
l 2 3 4 5 l 2 3 4 5
IG-90 1 Thrust Washer IGT-2032 1 Dist. Base Assy.
IG-94 9 H.T. Wire Terminal IG-511 1 Neme Plate
I1G-680 1 Lock Spring Ring IG-579A 2 Absorbent Bronze Brg.
IGB-162 1 Thrust iiasher IG-694 2 Dist. Cap Spring
IGE-36 1l Governor Control Spring X-282 1 1/8 Grease Cup
IGH-28 1 Cam Sleeve Felt Wick X-1201 2 .10x1/4 Tubular Rivet
IGH-53B 1 Drive Shaft Extension X-1448 2 Hinge Pin
IGH-54 1 Dist, Drive Sleeve IGT-2034LB 1 Drive Shaft & Gov,. Assy.
IGH-55 1 Drive Shaft Pin I1G-2456 2 Welght Assy.
IGK-26 1 Washer - ,020" Thick IGB-210% 1 Welght Spring
IGP-1003 1 Dist.Cap Assy. IGB-277% 1 Vielght Spring
IG-514 1 Contact Spring Plunger IGT-1034L 1 Drive Shaft Assy.
IG-515 1 Contact Spring $H-213 1l Dist, Drive Rivet
I1GP-1016 1 Rotor X-196 1 #10 Lock Washer
IGS-34 1l Terminal Slot Cover 8X-311 2 10-32x3/8 Rd, Hd, Screw
IGT-18 2 Bearing Clamp 8X-321 2 .#10-32x5/16 Rd. Hd. Screw
IGT-28 1l Vacuum Chamber Bracket 8X-870 2 10-32x5/16 Fill, Hd, Screw
IGT-1022LB 1 Cem & Stop Plate - 8 Cyl., L.H, 8X-872 1 #10-32x1/4 F1ill, Hd. Screw
* 1l Vacuum Chamber Assy. X-1270 6 #10 Skpf. Washer
vCc-14 1 Gasket - 1/32" Thick 1 2 3 4 65
vCc-15 1 Plug
VC-46 + Washer - ,032" Thick (Issued 1-18-40)
VC-464A + Washer - ,010™ Thick
VC-46B + Washer - ,065" Thick
* 1 Spring
IGT-1044 1l Advance Control Arm
* 1 Breaker Plate Assy.
IA-131 1 Breaker Arm Spring Clip
‘ I1G-2671d 1 Condenser Assy.
i IGP-3028Lt 1 Breaker Arm Assy.
\ IGP-30L 1 Breaker Arm Spring
- 1Gs-52 1 Lead Clip
I1GT-114A 1 Lead Assy.
X-935 1 Terminal
\ X-936 1 Terminal
) * 1 Breaker Plate Part Assy.
2 IGT-1031A 1 Breaker Sub Plate Assy.
s IB-23 1 Breaker Point Lock Nut
I IGP-331 1 Breaker Serew Point
i IGT-35 1 Lead Assy.
L. X-1484 2 Terminal * See table following parts list for part
5 8X-317 1 6-32x1/8 Rd, Hd, Screw number applylng to assembly wanted,
|- X-1012 1 6 Lock Washer )
i 8%-323 1 6~-32x5/16 Rd., Hd, Screw 1 Service Breaker Polint Set IGP-3028LS &
i X-1012. 4 6 Lock Washer Service Weight Soring Set IGB-210SS.
i 8X-1546 3 #6-32x5/32 Fill. Hd. Sc.
] 1 2 3 4 5 + Use as required,
%i Assy. No. Vacuum Chamber Plunger Breaker Breaker Plate
! Assembly Spring Plate Assy. Part Assy.
v 1GT-4007 IGT~-1028BS VC-50 {Orange) IGT-2030A IGT-1030A
t IGT-4007A IGT-2028S VC-45 (Red) IGT-2030B IGT-1030B
L:}'
Printed in U. S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




iy

Page 63

AUTO-LITE ELECTRICAL PARTS LISTS

/67-20304

/G-2456 /GE-36 BT-1031A
/GH-28
/GT-/0304 e /6-680
/6710308 (A) - /67-1022(8
i
]
— 0
/6T -20342L8
(GH-26
/68/62 i 0l
1GT 1044
O x-382
RS
/G-579 A Y,
/67-2032

VC-I5A, , /GT- /02885

I 1GT- 20285 (4)

vC-46
ves64 VC- /4 ,
Ve 468 I\\l H

ve-/5 |
h ="




L Page 64

AUTO-LITE ELECTRICAL PARTS LISTS

IGT-4102 DISTRIBUTOR PARTS LIST

IGT-4102

Part
No.

IG-90
1G-94
1G-680
IGH-28
IGH-53B
IGH-54
IGH-55
IGP-1003
I1G-514
I1G-515
IGP-1016B
IGS-34
1GS-99
1G5-104
IGT-18
IGT-28
IGT-69
IGT-1021L

IGT-1044
IGT-2020L
I1G-2456
1GB-2841%
I1GB-308%
IGT-1020L
IGT-2028BS
VC-14
VC-15
VC-46
VC-46A
VC-46B
VC-50
I1GT-2032
IG-511
I1G-579A
1G-694
X-382
X-1201
X-1448
IGT-3030

JA-131
1G-2671J

NO.
Used

1

g
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
2
1
1
1
1
1
1
*
*
%
1
1
1
2
2
1
2
2
1
1
1

Name of Part
1 2 3 4 5
Thrust Washer
H. T. Wire Terminal
Lock Spring Ring
Cam Sleeve Felt Wick
Drive Shaft Extension
Dist. Drive Sleeve
Drive Shaft Pin
DISTRIBUTOR CAP ASSEMBLY
Contact Spring Plunger
Contact Spring
ROTOR
Terminal Slot Cover
Washer
Thrust Washer
Bearing Clamp
Vacuum Chamber Bracket
Governor Control Spring
Cam & Stop Plate - 8 Cyl.
L.H.
Advance Control Arm Assy.
Drive Shaft & Gov. Assy.
Welght Assembly
Welight Spring
Welight Spring
Drive Shaft Assy.
Vacuum Chamber Assembly
Gasket -~ 1/32" Thick
Plug
Washer - .032" Thick
Washer - .,010" Thick
Washer - .065" Thick
Spring (Orange)
Distributor Base Assembly
Name Plate
Absorbent Bronze Brg.
Dist. Cap -Spring
1/8 Grease Cup
.10x1/4 Tubular Rivet
Hinge Pin
Breaker Plate Assembly
+ Identified by 5.5
Brkr. Arm Spring Clip
CONDENSER ASSEMBLY
1 2 3 4 5

Part No.
No. Used Name of Part
1 2 3 4 5

IGP-3028L1 1 Breaker Arm Assembly
IGP-30L 1 Brkr. Arm Spring
IGS-52 1 Lead Clip
IGT-11A 1 Lead Assembly

X-935 1 Terminal

X-936 1 Terminal
IGT-1030C 1 Brkr. Plate Part Assy.
IGT-1048L 1 Brkr., Sub Plate Asgy.
IGT-68 1 Lead Assembly

X-1052 1 Terminal

X-1484 1l Terminal
IGT-1048IM: 1 Breaker Point

8X-59 2 8-32x3/16 Rd. Hd. Sc.
12X-195 1l 8 Lock Washer
8X-350 1 8 Plain Washer
8X-323 1 6-32x5/16 Rd. Hd. Sc.

X-1012 4 6 Lock Washer

8X~1546 3 6-32x5/32 Fill. Hd. Sc.
SW-213 1 Dist. Drive Rivet

X-196 1l 10 Lock Washer

8x-311 2 #10-32x3/8 Rd. Hd. Screw
8X-321 2 #10-32x5/16 Rd. Hd. Screw
8X-870 2 #10-32x5/16 Fill., Hd. Sc.
8X-872 1 #10-32x1/4 Fill. Hd. Screw

X-1270 6 10 Skpf. Washer

1 2 3 4 5

{Issued 1-18-40)

* Use as required.
1+ See Manual Bulletin IG~11.

1 SERVICE BREAKER POINT SET IGP-3028MS &
Service Welght Spring Set IGB-284DS.

Printed in U, S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

complete part can be assembl

as needed.”




g

3

Pane 65

T [G7- 3030 /G-B&7//
. ax-/546
B /G-2456 1 L2292
- BX-/546
§ 1GT-/04 9N
n Jon-za SX-872
L 1G5 -34 16T -10REL
- /G680 IGT-11A BX/5FE
IGT-108/L T Py o | o sx-870
>0 S x-r270
A /6-694
o s 3 16T ~18
&l g
- X .
! /6558
C v| “ (e) /GP-F0L X-/052
-_ | [ 16P-3028L /6768
[l = = /G T-2020¢ X-936 el
U ax-323 . SX 22
. . IA~13/ X-/270
Ao 3 a x-382 g

Nt o (671230 / . < 104 » 8X-350 8x-3//
. il
o /65-99 — 8x- 39

e % xizro g g
E O X270
T N ax-3// |\\|
— 3 /5728
| /6-5794

] 3 N j \

O /6T-2032 N re g0
— /6-90 N A
A /GT-20288S

\JGH 55 Ve i <46

w




AUTO-LITE ELECTRICAL PARTS LISTS

IGW-4143,A DISTRIBUTOR PARTS LIST IGW-4143 A
Page 66 s
Part No. Part No.
No. Used Name of Part No. Used Name of Part
1 2 3 4 5 1 2 3 4 5
CB-140 1 Insulating Bushing * 1 Drive Shaft & Gov. Assy.
I1G-90 1 Thrust Washer * 2 Weight Spring
I1G-94 7 H. T. Wire Terminal IGW-37 1 Lock Spring Ring
IG-495 1 Cam Sleeve Felt Wick IGW-92 1 Washer
IGB-21 1 Terminal Post Insulation IGW-107 2 Washer
IGB-22 1 Insulating Washer IGW-1090L 2 Welght Assembly
IGB-1007 2 Dist. Cap Spr. & Hinge Assy. * 1 Cam & Stop Plate - 6 Cyl,
IGB-1239 1 ROTOR ‘ L.H.
IGB-1240 1 DISTRIBUTOR CAP ASSEMBLY IGW-2104L 1 Drive Shaft Assembly
1GB-24 1 Contact Plunger SW-213 1 Dist. Drive Rivet
IGB-2010 1 Breaker Plate Assembly 8X-173 2 10-32 Hex., Nut
IB-23 1 Brkr. Point Lock Nut 8X-183 1 10 Brass Washer
IGB-1010 1 Brkr. Plate Part Assy. X-195 3 8 Lock Washer
IGP-331 1 Brkr. Screw Point X-196 2 10 Lock Washer
IGH-53B 1 Drive Shaft Extension 8X-304 3 8-32x5/16 Rd. Hd. Screw
IGH-54 1 Dist. Drive Sleeve 8x-722 1 #8-32x3/16 Bdg., Hd. Screw
IGH-55 1 Drive Shaft Pin X-1270 1 10 Skpf. Washer
IGS-104 1l Thrust Washer X-1278 1 8 Skpf. Washer
IGT-1044-1 1 Advance Control Arm Assy. l1 2 3 4 5
IGW-38 1 Insulating Bushigg
IGW-39 1 Terminal Post - #10-32 ~18-
IGW-54 1l Washer (Issued 1-18-40)
IGW-2105 1l Distributor Base Assembly
IG-511 1l Name Plate
IG-579A 2 Absorbent Bronze Brg.
X-278 2 3/32x3/16 Tubular Rivet * See table following parts list for
X-382 1 1/8 Grease Gup part number applying to assembly
IGW-30281 1 Breaker Arm Assembly wanted.
IGW-3128A 1l CONDENSER ASSEMBLY
1 2 3 45 1 SERVICE BREAKER POINT SET IGW-3028S
Assembly Dr. Shaft Cam & Stop Weight Spring
No. & Gov. Plate Spring Set
IGW-4145 IGW-3104L IGW-2100LL IGB-299) | o, 1GB-299SS
IGB—SlQ%
IGB-323
IGW-4143A IGW-3104LA IGW-2100LT 16B-326 ) 1 ea. IGB-3233S
UNIT APPLICATION
IGW-4143,A Packard

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis

they are for reference only.

od
complete part can be assembl

stocking sub-parts the
as needed.”




Page 67

/681
1GW-3/28A
|
m 1GW-1090L |1 Yomim?
A
[
1G -2
o Gw-2100LL
= 1G-295
1682/
I /GW=-2/00LL /6w-38 [ x-s270
T /1GW-2/00L T (A /GW~54 8X-/83
(a4
< 168-/007 /G- 39
(a W
5
i 1GW~/07
< w92 A gn-3/284
C ’68-22
O - ca-120
m /GW-3104L
C = /GW-310FLA(A)
165-104
L1 x-382
& /GT-1084-1 /%,
/G-579R !
Ly
— /G¥-2i05 1,
3 — ,
e
1
O —
_Il Gw-2/04L
5 Sw-213 ? _z r
A I1GH-52/ | _ AEM

/GH-538

e i A b B s o iy " ?
[ TP O U A A S AR N MR s Pt S s 2 “ L




AUTO-LITE ELECTRICAL PARTS LISTS

DI-1272 STARTING MOTOR PARTS LIST DI-1272
Page 68
Frame & Field Assembly with Terminal Post Armature Assembly & Parts Used With
& Parts Used With
Part No.
Part No, No, Used Name of Part
No. Used Name of Part 1 2 3 4 5
1 2 3 4 5 13170 4 Thrust Washer
13617 1 Field Connection Ins. 13292 1 Armature Assy.
(16133) 1 Frame & Field Assy. 13348 1 #6 Woodruff Key
14105 1 5/16 Lock Washer 13475 1l Thrust Washer
13384 6 P7le Piece 13510 1 Thrust Washer
13391 1 5/16-18 Hex., Nut
1361% 1 Field Coil Assy. - Comp. Switeh Assembly & Parts Used With
13701 2 Ins, Washer 21518 1 Solenoid Starting Switch
13702 1 Ins. Bushing 10L80 1 #10 Lock Washer
13915 1 Terminal Post Ins. 14L05 2 5/16 Lock Washer
16089 1 Connector 13768 2 5/16-18 Hex. Nut
16135 1 Terminal Post 13769 2 Plain Steel Washer
14205409 2 Pole Piece Screw 21483 1 Cover 3
14305409 4 Pole Piece Screw 21756 2 813213/3 Hex, Hd. Sorew :
14160005 1 10-32x5/16 Rd., Hd. Sc.
Commn. End Head Assembly & Parts gsed With 22169 2 10 Look Washer
I 14160 2 #10 Lock Washer 17160005 2 10-32x5/16 Rd. Hd. Screw
13592 3 Brush - Short Pigtail
‘ 13593 1 Brush - Long Pigtail 13997 1 Pinion Housing Assy.
1%598 1 Comm. End Head Assy. 13574 1 Absorbent Bronze Brg.
‘ 12N15800 2 #10-32 Hex, Nut 13575 1 Absorbent Bronze Brg.
[ 13595 1 C.E. Plate Part Assy. 16511 1 Bendix Drive Assy.
i 13576 1 Absorbent Bronze Brg. 16369-2 1 Drive Spring
; 13980 1 Brush Holder Plate Assy. 16369-3 1 Drive Head
; 13979 4 Brush Spring 16369-5 1 Shaft Spring Screw
: 22169 2 "#10 Lock Washer 16369-6 1 Head Spring Screw
' 22549 1 Dowel 16369-7 2 Lock.Washer
12160010 2 #10-32x5/8 Rd. Hd. Sc. 16369-8 1 Service Sleeve
16398 1 #10-32x3/68 Bdg. Hd. Sc. 16511-1 1 S-A Assembly
22169 1 #10 Lock Washer 14304310 3 1/4-20x5/8 Oval Hd. Ctsk. Sc.
g 14304308 3 1/4-20x1/2 Oval Hd, Ctsk.Sc, 123 45
; 20160004 2 #10-32x1/4 Rd, HAd. Screw
| 4 -
; ? 158005 1 fB 22xg/12 Rg. Hd. Screw (Issued 1-18-40)

Printed in U. S. A.

“NOTE: Where part numbers are shown in patenthesis
they are for reference only. By stocking sub-parts the
_complete part can be assembled as meﬁed."




AUTO-LITE ELECTRICAL PARTS LISTS

Page 69

)

RN l%ﬁ%l.

I12/©0010

R R
w7 N
$\ @IS
I1ZNIGOO

| \ <o
HINP N N4 IZNI600
Ve
A 5 Q \

/VIM 7SS
74

I3595

13473 /

2150005 A

L 2Ll L £

/13576
14 304310

14305409 |




AUTO-LITE ELECTRICAL PARTS LISTS

AUTO-LITE OWEN-DYNETO DI-1297 STARTING MOTOR PARTS LIST DI-1297
Papge 70
Frame & Fleld Assembly with Terminal Post Armature Assembly & Parts Used With
& Parts Used With
Part No.
Part No. No. Used Name of Part
No. Used Name of Part 1 2 3 4 5
1 2 3 4 5 13170 4 Thrust Washer
13617 1 Fileld Connectlon Ins. 13292 1l Armature Assembly
(16582} 1 Frame & Fleld Assy. 13348 1 #6 Woodruff Key
14L05 1 5/16 Lock Washer 13475 1 Thrust Washer
13384 6 Pole Plece 13510 1 Thrust Washer
13389 1 Terminal Washer
13391 1 5/16-18 Hex. Nut Swltch Assembly & Parts Used With
13613 1 Field Coill Assy. - Comp. SS«4001 1l Solenoild Starting Switch
13701 2 Insulating Washer 12X-196 1 #10 Lock Washer
13702 1 Insulating Bushing 8X-832 2 5/16-24 Hex. Nut
13915 1 Fleld Connection Ins. 12X-1014 2 3/16 Lock Washer
16135 1 Terminal Post 8X-1372 1 10-32 Hex. Nut
16533 1 Connector 22169 2 #10 Lock Washer
14205409 6 Pole Plece Screw 17160005 2 #10-32x5/16 RA. HA. Screw.
Comm. End Head Assembly & Parts Used With Miscellanaous Parts
14160 2 #10 Lock Washer 13997 1 Pinion Housing Assy.
13473 1l Comm. End Cover 13574 1 Absorbent Bronze Brg.
13592 3 Brush - Short Pigtaill 13575 1 Absorbent Bronze Brg.
13593 1l Brush - Long Plgtall 16511 1l Bendlx Drive Assembly
{13598) 1 Comm. End Head Assy. 16369-2 1 Drive Spring
12N1600 2 #10-32 Hex. Nut 16369-3 1 Drive Head
13576 1 Absorbent Bronze Brg. 16369-5 1 Shaft Spring Screw
13980 1 Brush Holder Plate Assy. 16369-6 1 Head Spring Screw
13979 4 Brush Spring 16369-7 2 Lock Washer
22169 2 #10 Lock Washer 16369-8 1 Service Sleeve
22549 1 Dowel Pin 16511-1 1 S-A Assembly
12160010 2 #10-32x5/8 Rd. Hd. Screw | 14204310 3 1/4-20x5/8 Flat Hd. Screw
16398 1 #10-32x3/8 Bdg. Hd. Screw 1 2 3 4 5
20053 1 #10 Skpf. Washer
14204308 3 }/4-20:{1/2 Flat Hd. Screw (Issued 1-18-40)
20160004 2 10-32x1/4 Rd. Hd. Screw
24158005 1 #8-32x5/16 Rd. Hd. Screw

l 2 3 4 5

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

Page 71

12100010

14205409

Dt
.o,.M./ ey loeiony
ﬂ%ﬂ!’._.@ ¢

.ﬂu.mw.u.vfav\

i3979

T ‘ 13389
13595 .

415800. ) =
[ﬁ@ 13701 =
14204308 " =
204 _ — =

2GS IBRERRRMH =S

7, £

13473

13997

4

rﬁl 77 Z —
14204310 _— m..

Ik




AUTO-LITE ELECTRICAL PARTS LISTS

P DI-1568 STARTING LOTOR PARTS LIST DI-1568
age 72
Frame & Field Assy. W;th Terminal Post & Armature Assy. & Parts Used With
Parts Used With Part Yo.
Part  No. Yo, Used  Neme of Part
No. Used 1 gamg oi Pgrt 1 2 3 4 5
13170 Thrust “7asher
13617 1l Field Connection Ins. 13475 1 Thrust ﬁasher
(16663) 1 Frame & Field & Switch Assy. 13510 1 Thrust %asher
55-4012 1 Solenoid Starting Switch 16666 1 Armature Assy.
‘o535 1 §}§szZkHEESh§Et *-261 1 #6 Woodruff Key
12X-1014 1 5/16 Lock Washer Miscellaneous Parts
§§3é372 i Terﬁ13;§2W§2§érNut EBA~12 1 Bendix Drive Assembly
13701 2 Insulating washer Ep-los 2 Lock Masher o or Serew
13702 1 Insulating Bushing EBA-507 1 Shett Soring Sorew
13915 1 ¥ield Connection Ins. il ait psl © =
16670 1 5/16-24 Hex. Nut EBA-1205 1 Driving Spring.
16571 1 Field Coil Assy. - Comp. EBA-1213 1 Ant17Dr1§t Spring
16673 1 Terminal EBA-1225 1 Meshing Spring
16684 6 Pole Plece EBA-1231 1 Screw Shaft Assembly
14205409 6 Pole Piece Screw EB§-1222 i §1€l9n.A§S§@bly
8X-321 1 #10-22x5/16 Rd. Hd. Screw | FBA-1253 aotalning ng
X-1284 1 5/16 Skpf. Washer 16668 1 Pinion Housing Assy.
14105 1 5/16 LOLCk Washer 13975 1 Absorbent Bronze Br,g.
14160 1 #lo Lock “le.asher 16177 1 Absorbent Bronze BI'S. .
' 14204310 3 1/4-20x5/8 Flat Hd. Screw
Comm. End Head Assy. & Parts Used With 1 2 3 4 5
14L60 2 #10 Lock Washer
134734 1 Comm, End Cover (Issued 1-18-40)
13592 3 Brush - Short FPigtail
13593 1 Brush - Long Pigtail
16398 1 #10-32x3/8 Bdg. HA. Screw
16683 1l Comm, End Head Assy.
12N1600 2 - #10-32 Hex, Nut
13980 1 Brush Holder Plate Assy.
13979 4 Brush Sporing
16682 1 C.E. Plate Part Assy.
13576 1 Absorbent Bronze Brg.
22169 2 #10 Lock Washer
22549 1 Dowel Pin
12160010 2 #10-32x5/8 Rd. HA4. Screw
14204308 3 1/4-20x1/2 Flat Hd. Screw
2%-11 1 #8-32x5/16 Rd. HA4. Screw
X-19 2 :10-32x1/4 R4, Hd. Screw
X-1274 1 10 Skpf. Vasher
1 2 3 4 5
* Use as required,

Printed in U.S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

Page 73

/37T A

/2/600/0
LEN/E00

SS5-q0/2

73576

/6/77
/3/70
/35/¢
/3H75

/IS5 75




AUTO-LITE ELECTRICAL PARTS LISTS

DN-1270 STARTING MOTOR PARTS LIST DN-1270
Page 74
—_—
Frame & Field Assembly with Terminal Post Armature Assembly & Parts Used With
& Parts Used With Part No.
Part No. No. Used Name of Part
No. Used Name of Part 1 2 3 4 5
1 2 3 4 5 13170 * Thrust Washer
13617 1 Field Connection Imns, 13348 1 #6 Woodruff Key
(16543) 1 TFrame & Fleld Assy. 13409 1 Armeture Assy.
14105 1 5/16 Lock Washer 13475 1l Thrust Washer
13391 1 5/16-18 Hex, Nut 13510 1 Thrust Washer
13622 6 Pole Plece Switch A a
13626 1 Field Coil Assy. - Comp. witch Assembly & Parts Used With
13701 2 Ins, Washer 21518 1 Solenoid Starting Switch
13702 1 Ins, Bushing 10L60 1 #10 Lock Washer
16089 1 Connector 14105 2 5/16 Lock Washer
16135 1 Terminal Post 13391 2 5/16-18 Hex. Nut
14305410 12 Pole Plece Screw 13769 2 Plain Steel Washer
Comn, End Head Assembly & Part i Wit #1655 1 Cover
y & Ferts Used :1th 21756 2 f#8-3213/8 Hex. Hd, Screw
14L60 2 #10 Lock Washer 14160005 1 #10-32x5/16 Rd., Hd. Screw
13592 3 Brush - Short Pigtall 22169 2 #10 Lock Washer
13593 1 Brush - Long Pigtail 17160005 2 10-32x5/16 Rd., Hd., Sorew
13627 1 Comm. End Head Assy. Miscellaneous Parts
12N1600 2 #10-32 Hex. Nut
13628 1 C.E. Plate Part Assy. 13990 1 Pinion Housing Assy.
12576 1 Absorbent Bronze Brg. 13574 1 Absorbent Bronze Brg.
13980 1 Brush Holder Plate Assy. 13575 1 Absorbent Bronze Brg.
13979 4 Brush Spring 16511 = 1 Bendix Drive Assy.
22169 2 #10 Lock Washer 16369-2 1 Dr%ve Spring
22549 1 Dowel Pin 16369-3 1 Drive Hea@
12160010 2 #10-32x5/8 Rd. Hd. Sec. 16369-5 1 Shaft Spring Screw
13629 1 Cover 16369-6 1 Head Spring Screw
16398 1 #10-32x3/8 Bdg. Hd. Sc. 16369-7 2 Lock Washer
22169 1 #10 Lock Washer iggii-g i geivice S%ieve
14304308 3 1/4-20x1/2 Oval Hd. Ctsk, Sc. - o+ ASSembly
20160004 2 #{0-32x1;4 Rd. HA. Se. 14304310 3 1/4-20x5/8 Oval Hd. Ctsk. Sc.
24158005 1 #8-32x5/16 Rd. Hd. Sc. 1 23 ¢ 5

l 2 3 4 5
(Issued 1-18-40)

* Used as required.

Printed in U. S. A.

“NOTE: Where part numbers age shown in parenthesis
they are for reference only. By stockin sui-pans the
complete part can be assembled as needed.”




nn

Page 75

12/600/0

[EN/G OO
/3979 %@@
& \

i
a2

2 T LPMIGO0

;
) w LI EOCIO
'3 2 N
\ > @Q@\
/3979

/3980

/LIOSL/0

/339/

[ G OOO0S

’FG29 EI15 8005

I

\M m N
R EEERN

413702 13939

1
N\

/(IS5 76
O w p—

AUTO-LITE ELECTRICAL PARTS LISTS

o r3409 T
T 11

=N ) I
=0 LLT11 | ]
L 7 L L VA AV LA i

HH




AUTO-LITE ELECTRICAL PARTS LISTS

DN-1273 STARTING MOTOR PARTS LIST DN-1273

Frame & Field Assembly with Terminal Post Armature Assembly & Parts Used With
& Parts Used With Part No. .
Part No. No, Used Name of Part
No, Used Name of Part l1 2 3 4 S
1 2 3 4 65 13170 4 Thrust Washer
13617 1 Field Connection Ims. 13348 1 #6 Woodruff Key
(16153) 1 Frame & Field Assy. 13409 1 Armature Assy.
14105 1 5/16 Lock Washer 13475 1 Thrust Washer
13391 1 5/16-18 Hex. Nut 13510 1 Thrust Washer
13622 6 Pole Piece
13626 1 Field Coil Assy. - Comp. Switch Assembly & Parts Used With
13701 2 Ins, Washer 21676 1 Solenoid Starting Switch
13702 1 Ins, Bushing 10L60 1 #10 Lock Washer
16135 1 Terminal Post 14L05 2 5/16 Lock Washer
16144 1 Connector 13391 2 5/18-18 Hex. Nut
14205410 12 Pole Piece Screw 13769 2 Plain Stee) Washer
. 3 v Used With 21655 1 Cover
omn. End Head Assenbly & Parts : 21756 2 8-32x3/8 Hex. Hd. Screw
14L60 2 #10 Lock Washer 14160005 1 10-32x5/16 Rd., H4, Sorew
13592 3 Brush - Short Pigtail 22169 2 10 Lock Washer
1359?; i Brush - LorIl{s Pigtail 17180005 2 #10-32x5/16 Rd. Hd, Screw
1362 Comm. End Head Assy.
12N1600 2 #10-32 Hex. Nut Miscellaneous Parts
13628 1 C.E. Plate Part Assy. 16149 1 Pinion Housing Assy.
13576 1l Absorbvent Bronze Brg. 13574 1 Absorbent Bronze Brg.
13980 1 Brush Holder Plate Assy. 13576 1 Absorbent Bronze Brg.
13979 4 Brush Spring , 18511 1 Bendix Drive Assy.
22169 2 #10 Lock Washer 16369-2 1 Drive Spring
22549 1 Dowel Pin 16369-3 1 Drive Head
12160010 2 #10-32x5/8 Rd. H4. Sc. 16369-5 1 Shaft Spring Screw
13629 1 Cover 16369-6 1 Head Spring Screw
16398 1 10-32x3/8 Bdg. Hd, Sc. 16369-7 2 Lock Washer
22169 1 10 Lock Washer i 16369-8 1 Service Sleeve
14304308 3 1/4-20x1/2 Oval H4, Ctsk. Sc. 16511-1 1 S-A Assembly
20160004 2 #10-32x1/4 R4. H4. Sc. 14304510 3 1/4-20x5/8 Oval Hd. Ctsk. Sec.
24158005 1 #8-32x5/16 Rd, Hd. Sec. 1 2 3 4 5

1 2 3 4 5 ‘
(Issued 1-18-40)

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis . i
they are for reference only. By stocking sub-parts the 3
complete part can be assembled as neesed.”



it 7¥\”

AUTO-LITE ELECTRICAL PARTS LISTS

Page 77

13593

205410 14205410

\ / 20/60004
2549 \

3592/

29158005

I /3409 ettt

13576

&7 ,
. ~ 135/0 W
T s 24 /3475 35
1370
%E 304310

13575




Pacre 78

AUTO-LITE ELECTRICAL PARTS LISTS

DN-1293 STARTING MOTOR PARTS LIST DN-~1288

Frame & Field Assembly with Terminal Post

Part
No.

13617
{16546)
14105
13389
13391
13622
13626
13701
13702
16135
165633
14205410

& Parts Used With

No.
Used

1
1

M N O

12

Name of Part
1 2 3 4 5
Field Connection Ins.
Frame & Fleld Assy.
5/16 Lock Washer
Terminal Washer
5/16-~18 Hex. Nut
Pole Plece
Field Coill Assy. - Comp.
Ins. Washer
Ins. Bushing
Termninal Post
Connector
Pole Plece Screw

Comm. End Head Assembly & Parts Used With

14160
135692
13593
13627
12N1600
13628
13576
13980
13979
22169
22549
12160010
13629
16398
20053
14204308
20160004
24158005

(WE SR EEEIE RN VISR | PRy XYL

#10 Lock Washer
Brush - Short Pigtaill
Brush = Long Pigtail
Comm. End Head Assy.
#10-32 Hex. Nut
C.E. Plate Part Assy.
Absorbent Bronze Brg.
Brush Holder Plate Assy.
Brush Spring
#10 Lock Washer
Dowel Pin
#10-22x5/8 RA. Hd. Sce
Cover
#10-22x3/8 Bdg. Hd. Sc.
10 Skpf. Washer
1/4-20x1/2 Flat Hd. Sc.
#10-32x1/4 Rd. Hd. Sc.
#8-32x5/16 Rd. Hd. Sc.
1 2 3 4 5

Armature Assembly & Parts Used With

Part No.
No. Used Neme of Part
1 2 3 4 5
13170 # Thrust Washer
13348 1 #6 Woodruff Key
15409 1 Armature Assembly
13475 1 Thrust Washer
13510 1 Thrust Washer
Switch Assembly & Parts UsedWith
S5-4001 1 Solenoid Starting Switch
12X-196 1 #10 Lock Washer
8X~832 2 5/16 -24 Hex. Nut
12X-1014 2 5/16 Lock Washer
8X-~1372 1 #10-~32 Hex. Nut
22169 2 #10 Lock Washer
17160005 2 #10~32x5/16 Rd. Hd. Screw
Miscellaneous Parts
13980 1 Pinlon Housing Assy.,.
13574 1 Absorbent Bronze Brg.
13575 1 Absorbent Bronze Brg.
16511 1 Bendix Drive Assy.
16369-2 1 Drive Spring
16369-3 1 Drive Head
16369-5 1 Shaft Spring Screw
16369-6 1 Head Spring Screw
16369-7 2 Lock Washer
16369-8 1 Service Sleeve
16511-1 1 S-A Assembly
14204310 3 1/4-20x5/8 Flat Hd. Screw

1 2 3 4 5
(Issued 1-18-40)

# Use as required.

Printed in U. S. A.

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




Page 79

/3629 24/58005

Z

AUTO-LITE ELECTRICAL PARTS LISTS

<

A

WJE

/42043/0 \M m

13574




Page 80

AUTO-LITE ELECTRICAL PARTS LISTS

DN-1299 STARTING MOTOR PARTS LIST DN=-1299

Frame & Fleld Assembly with Terminal Post

Part
No.

13617
{16547)
14L05
13389
13391
13622
13626
13701
13702
16135
16541
14205410

& Parts Used With

No.
Used Name of Part
1 2 3 4 5

1l Field Connection Ins.

1 Frame & Fleld Aasy.
5/16 Lock Washer
Terminal Washer
5/16-18 Hex. Nut
Pole Plece
Fleld Coll Assy. - Comp.
Ins. Washer
Ins. Bushing
Terminal Post
Connector
12 Pole Plece Screw

I TE = N Yy e

Comm, End Head Assembly & Parts Used With

14160
13592
13593
13627
12N1600
13628
13576
13980
13979
22169
22549
12160010
13629
16398
20053
14204308
20160004
24158005

#10 Lock Washer
Brush = Short Pigtall
Brush - Long Pigtall
Comm, ZInd Head Assy.
#10-32 Hex. Nut
C.Z. Plate Part Assy.
Absorbent Bronze Brg.
Brush Holder Plate Assy.
Brush Spring
#10 Lock Washer
Dowel Pin
#10-32x5/8 Rd. Hd. Se.
Cover
#10-32x3/8 Bdg, Hd. Sc.
#10 Skpf. Washer
1/4-20x1/2 Flat Hd. Sec.
#10-32x1/4 Rd. Hd. Sc.
#8-32x5/16 Rd. Hd. Sc.
1 2 3 4 5

HOQ I HDHOD R0 RO

Armature Assembly & Parts Used With

Part No.
No. Used Neme of Part
1 2 3 4 5
13170 4 Thrust Washer
13348 1 #6 Woodruff Key
13409 1 Armature Assembly
13475 1 Thrust Washer
13510 1 Thrust Washer
Switch Assembly & Parts Used With
S8=4001 1l Solenold Starting Switch
12X-196 1 #10 Lock Washer
8X=832 2 5/16=24 Hex. Nut
12X-1014 2 ;/16 Lock Washer
8X-1372 1 10-32 Hex. Nut
22169 2 #10 Lock Washer
17160005 2 #10-32x5/16 R4, Hd. Screw
Miscellarieous Parts
16149 1 Pinion Housling Assy,
13574 1 Absorbent Bronze Brg.
13575 1 Absorbent Bronze Brg.
16511 1 Bendix Drive Assy.
16369-2 1 Drive Spring
16369-3 1 Drive Head
16369-5 1 Shaft Spring Screw
16369-6 1 Head Spring Screw
16369-7 2 Lock Washer
16369-8 1 Service Sleeve
16511-1 1 5-A Assembly :
14204310 3 1/4-20x5/8 Flat Hd. Screw
1 2 3 4 5

Printed in U. S. A.

(Issued 1-18-40)

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




kN

AUTO-LITE ELECTRICAL PARTS LISTS

. Page 81

e e T UL A i -

20/60004

1710008

1340

mvl/ 14204308

14204310




AUTO-LITE ELECTRICAL PARTS LISTS

DN-1389 STARTING MOTOR PARTS LIST DN-1389
Page 82
Frame & Fleld Assembly with Termlinal Post Armature Assembly & Parts Used With
& Parts Used With
Part No.
Part No. No. Used Name of Part
No. Used Name of Part l 2 3 4 5
1 2 3 4 5 13170 4 Thrust Washer
13617 1l Field Connection Ins. 13348 1 #6 Woodruff Key
(16612) 1 Frame & Fleld Assy. 13409 1 Armature Assembly
14105 1 5/16 Lock Washer 13475 1 Thruet Washer
13389 2 Terminal Washer 13510 1l Thrust Washer
igggé 3 gﬁg';i’ opox- Nut Switch Assembly & Parts Used With
13626 1 Field Coll Assy. - Comp. 85-4001 1 Solenoid Starting Switch
13701 2 Insulating Washer 12X-~196 1 #10 Lock Washer
13702 1 «Insulating Bushing 8x-832 2 5/16-24 Hex. Nut
13915 1 Fleld Connection Ins. 12x-1014 2 3/16 Lock Washer
16135 1 Terminal Post 8X-1372 1 10-32 Hex. Nut
14205410 2 Pole Plece Screw 16613 1. Connector
14305410 10 Pole Plece Screw 22169 2 #10 Lock Washer
2 #10-32x5/16 Rd. Hd. Screw

Comm. End Head Assembly & Parts Used With 17160005

Miscellaneous Parts

14160 2 #10 Lock Washer
13592 ‘3 Brush - Short Pigtall 16149 1 Pinion Housing Assy.
13593 1 Brush - Long Pigtall 13574 1 Absorbent Bronze Brg.
13627 1l Comm. End Head Assembly 13575 1 Absorbent Bronze Brg.
12N1600 2 #10-32 Hex. Nut 16511 1 Bendix Drive Assy.
13576 1 Absorbent Bronze Brg. 16369-2 1 Drive Spring
13980 1 Brush Holder Plate Assy. 16369=3 1 Drive Head
13979 4 Brush Spring 16369-5 1 Shaft Spring Screw
22169 2 #10 Lock Washer 16369-6 1 Head Spring Screw
22549 1 Dowel Pin " 16369-7 2 Lock Washer
12160010 2 #10-32x5/8 Rd. Hd. Screw | 16369-8 1 Service Sleeve
13629 1 Cover ¢ 16511-1 1 S-A Assembly
16398 1 #10-32x3/8 Bdg. Hd. Screw 14204310 3 1/4-20x5/8 Flat Hd. Screw
20053 1 #10 Skpf. Washer 1 2 3 4 5
14204308 3 1/4-20x1/2 Flat Hd. Screw
20160004 2 #10-32x1/4 Rd. H3. Screw (Issued 1-18-40)
24158005 1 #8-32x5/16 Rd. Hd. Screw

1 2 3 4 5

Printed in U.S. A.

“NOTE: Where part cumbers are shown ia parenthesis
they are for reference only. By ttodn;:g sub-parts the
complete part can be assembled as needed.”




m

AUTO-LITE ELECTRICAL PARTS LISTS
Page 83
S
b
R
8
]
§
@
HECHLEA mjg
\ \ 3 9 .
N by §
I\ %
S
N 2
8N 1
: N i
Fi E {“1‘{,
; : I
9 {
il w"H
: BB
i N ° r@ i
: ;

oresozy/

vLSEl ]




AUTO-LITE ELECTRICAL PARTS LISTS

MAW-4018 STARTING MOTOR PARTS LIST MAW-4018

Frame & Field Assy. With Terminal Post &
Parts Used With
Part No.
No. Used Name of Part
l1 2 3 4 5
{MAW-2119) 1 Freme & Field Assy,
GK-38B 4 Pole Piece Screw
MAB-31 1 Insulsting Washer
MAB-85 1 Insuleting Bushing
MAK-80 1 Insulating Washer
MAT-28 1 Terminal Post
MAW-13 2 Brush Assy. - Grounded
MAW-29 4 Pole Pilece
MAW-51 1 Field Connection Ins,
MAW-59 1 Equalizer
MAW-1009A 1 Fleld Coil Assy. - Left
MAW-12 1 Brush
MAW-1010A 1 Field Coil Assy. - Right
MAW-12 1 Brush
MN-21 2 Dowel Pin
MU-37 1 5/16 Plein Washer:
8x-61 2 10-32x7/16 Flat Hd, Sorew
X-1014 1 5/16 Lock Washer
8x-1376 1 5/16-24 Hex, Nut
MW-20A 2 TFrame Screw
X-199 2 1/4 Lock Washer
_X-1014 1 5/16 Lock Washer
ax-1376 1 5/16-24 Hex., Nut
Comm, End Plate Assy. & Parts Used With
MAW-2002A 1 Comm, End Plate Assy.
MAD-110 1 Felt Pad
Mz-19 4 Brush Spring
X-390 1 Oiler - 1/4 Hinged Top
Armature Assy. & Parts Used With
MAK-61 1 5/8 Steel Washer
MAW-2006 1 Armature Assy. )
MAB-35 1 Bearing Thrust Spacer
MU-54 2 Thrust Washer - 1/32" Thick
X-261 1 #6 Woodruff Key,

l1 2 3 4 65

Switch Assy, & Parts Used With

Part
No,

MAW-121R
55-4001
12X-196
8X-832
12X-1014
8X-1372
8X-321
X-1270

No.
Used

DO

Neme of Part
1 2 3 4 5
Connector
Solenoid Starting Switch
#10 Lock Washer
5/16-24 Hex, Nut
5/16 Lock Vasher
#10-32 Hex., Nut
#10-32x5/16 Rd, Hd, Screw
1/4 Skpf. Washer

Miscellaneous Parts

EBA~34
EBA~1213
EBA-1225
EBA-1232
EBA-1233"
EBA-2031
MAB-1024E
MAB-2040
MG-77A
PS-1095A
MAB-88
MG-77A
X-489
8X.715
8X-794

Printed in U.S. A.

o o et b s e e e

Bendix Drive Assy,
Anti-Drift Spring
Meshing Spring
Pinion Assembly
Retalning Ring
Scerew Shaft Assy.

Head Band ASsembly
Intermediate Bearing Assy.
Absorbent Bronze Brg,

Pinion Housing Assembly
Dowel Pin
Absorbent Bronze Brg.

1/4 Oiler - Press in Type

#10-32x1 1/4 Rd. Hd. Screw

#10-32 Square Nut

1 2 3 4 5

{Issued 1-18-40)

“NOTE: Where part numbers are shown in parenthesis

they ate or reference only.

complete part can be a

h

BX stocking sub-parts the
I, " Aad **




AUTO-LITE ELECTRICAL PARTS LISTS

Page 85

MZ-/9
MAW-200eA
ox-1376 8Xx-1372
8x-832 SS-400/
PMAW=-12IR
ﬂﬂm
||||| N
\
| N
|||||||| 4
S —
&x-321
X-1210
MAT-28 =) S
Mad-3 8x-1376 :
F1AK-80 = f1y-37
MAB-85 ﬂl/E
MA-2002A 8x-é/
“MAB-~3S PS~1095A
MAW-5} rMU-SS
fala ARl -
MAK-6/ — MG~77A
MU-54
y X-26/
N
— - .
= — lf - ==
MG-774
) I -
a X-~199 MAB~2040 [146-88
MW-204 & V\Jastnuon
goango MN-21

LIN-Z]
MAB~{02 3£ B8X-61




AUTO-LITE ELECTRICAL PARTS LISTS

MAX-4006 STARTING MOTOR PARTS LIST

Frame & Field Assy. With Terminal Post Switch Assembly & Parts Used With
& Parts Used With
Part No.
Part No. No. Used Name of Part
No. Used Name of Part 1 2 3 4 5
1 2 3 4 5 SS-6R 1 Connector
(MAX-2117) 1 TFrame & Field Assembly S5S-4001 1 SOLENOID STARTING SWITCH
GK-38 4 Pole Piece Screw 12X-196 1 #10 Lock Washer
MAB-30 1 Field Connection Ins. 8X-832 2 5/16-24 Hex., Nut
MAB-31 1 Insulating Washer 12X-1014 2 5/16 Lock Washer
MAB-85 1 Insulating Bushing 8X-1372 1 #10-32 Hex. Nut
MAK-80 1 Insulating Washer 8X-321 2 #10-32x5/16 Rd. Hd. Screw
MAW-13 2 BRUSH ASSY. - GROUNDED X-1270 2 10 Skpf. Washer
MAW-29 4 Pole Plece
MAX-47 1 Terminal Post Miscellaneous Parts
MAX-58 1 Equalizer
MAX-64 2 Field Coil Comnector EBA-12 1 BENDIX DRIVE ASSEMBLY
EB-108 2 Lock Washer
MAX-1007D 1 Fleld Coil - U.L. EB-7806 1 Hd. S Bolt s
MAX-10088 1 Field Coil Assy. - L.R. - ‘oL oF Dorew
EBA-507 1 Shaft Spring Serew
MAX-10095 1  Field Coil Assy. - L.L EBA-1205 1 DRIVING SPRING
e o Ve e EBA-1213 1 Anti-Drift Spring
MAW-12 1 BRUSH s i
MAX-1010D 1 Field Coil - U.R EBA-1225 1 Meshing spring
o EBA-1231 1 Screw Shaft Assembly
MN-21 2 Dowel Pin SO
EBA-1232 1 Pinion Assembly
MU-37 1 5/16 Plain Washer
< EBA-1233 . 1 Retaining Ring -
8X-61 2 #10-32x7/16 Flat Hd. Sc.
MAB-1024E 1 Head Band Assembly
X-1014 1 5/16 Lock Washer
MAB-2040 1 INTERMEDIATE BRG.- ASSY.
5X-1376 1 5/16-24 Hex. Nut MG-774A 1 Ab bent o B
MW-20A 2 TFrame Screw C sorbent Bronze Bre.
P5-1095 1 Pinion Housing Assembly
X-199 2 1/4 Lock Washer :
MAB-88 1 Dowel Pin
X-1014 1 5/16 Lock Washer .
5X-1376 1 5/16-24 Hex. Nut MG-77A 1 Absorbent Bronze Brg.
‘ X-489 1 1/4 Oiler - Press in Type
Corm. End Plate Assy. & Parts Used With 8X-715 1 #10-32x1 1/4 Rd, Hd. Screw
8X-794 1 #10-32 Square Nut
MAX-2002 1 Corm., End Plate Assembly . 1l 2 3 4 5
MAD-110 1 Felt Pad
MZ-19 4 Brush Spring (Issued 1-18-40)
X-390 1 Oiler - 1/4 Hinged Top
Armature Assembly & Parts Used With
MAK-61 1 5/8 Steel Washer
MAW=-2006 1 ARMATURE ASSEMBLY
MAB-35 1 Bearing Thrust Spacer
MU-54 2 Thrust Washer - 1/32" Thick
X-261 1 #6 Woodruff Key
l 2 3 4 5
|

Printgd inU.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




X\

AUTO-LITE ELECTRICAL PARTS LISTS

Pame 87

X 390 1198-85
MAX-2002  LTAN-8O
PrINV-2/

BX-/372

SX-/1376
MU-37 X-/270

rAB-3/

MRX - /0070

NNW

P @\E
PS-1095
MAB-35 X-2G/
\.‘Q| M
Ao . _. __

17W -E20/3

MG-773
ras-2040//

PAW-2006

L7901/ PRE 1024 £/ / 8x-&/

M8 -88

2L Z /%

MG-7 747,




Pa e 88

AUTO-LITE ELECTRICAL PARTS LISTS

MAX-4014 STARTING MOTOR PARTS LIST

Part
No.

(MAX-2123)
GK-38
MAB-30
MAB-31
MAB-85
MAK-80
MAW-13
MAW-29
MAX-47
MAX-58
MAX-64
MAX-1007D
MAX-10085
MAW-12
MAX-1009S
MAw-12
MAX-1010D
MN-21
MU-37
8X-61
X-1014
aX-1376
MW-20B
X-199
X-1014
8X-1376

Frame & Field Assy. With Terminal Post
& Parts Used With

No.
Used Name of Part

1 2 3 4 5
1 Franme & Field Assembly
Pole Piece Screw
Field Connection Ins.
Insulating Washer
Insulating Bushing
Insulating Washer
BRUSH ASSY. - GROUNDED
Pole Piece
Terminal Post
Equalizer
Field Coil Connector
Field Coil - U.L.
Field Coil Assy. - L.R.

BRUSH

Field Coil Assy. - L.L.
BRUSH

Field Coil - U.R.

Dowel Pin

5/16 FPlain Washer
#10-32x7/16 Flat Hd. Sc.
5/16 Lock Washer
5/16-24 Hex. Nut

Frame Screw

1/4 Lock Washer

5/16 Lock Washer

5/16-24 Hex. Nut

H D0 10 D0 b 00 s D0

Corm. End Plate Assy. & Parts Used With

MAX-2002B
MAD-110
MZ-19
X-390

1 Comm. End Plate Assembly

1 Felt Pad
4 Brush Spring
1 Oiler - 1/4 Hinged Top

Armature Assembly & Parts Used With

MAK-61
MAW-2090
MAB-35
MU-54
X-261

1 5/8 Steel Washer
1 ARMATURE ASSEMBLY
1 Bearing Thrust Spacer
2 Thrust Washer
1 #6 Woodruff Key
1 2 3 4 5

Switch Assembly & Parts Used With

Part
No.

S5-6RA
55-4001
12X-196
8x-832
12X-1014
8xX-1372
2X-321
X-1270

EBA-12
EB-108
EB-7806

EBA-507

EBA-1205

EBA-1213

EBA-1225

EBA-1231

EBA-1232

EBA-1233

MAB-2040
MG-77A

MAW-24A
PS-1109

MAB-88
MP-41A

X-489
2X-715
2X-794

Printed in U. S. A.

No.
Used

DD HE

Name of Part
1 2 3 4 5
Connector
SOLENOID STARTING SWITCH
#10 Lock Washer
5/16-24 Hex. Nut
5/16 Lock Washer
#10-32 Hex. Nut
#10-32x5/16 Rd. Hd. Screw
#10 Skpf. Washer

Miscellaneous Parts

e e el el e el el e e el el R

BENDIX DRIVE ASSEMBLY
Lock Washer
Hd. Spr. Bolt or Screw
Shaft Spring Screw
DRIVING SPRING
Anti-Drift Spring
Meshing Spring
Screw Shaft Assembly
Pinion Assembly
Retaining Ring
INTERMEDIATE BRG. ASSY.
Absorbent Bronze Brg.
Head Band
Pinion Housing Assembly
Dowel Pin
Absorbent Bronze Brg.
1/4 Oiler - Press in Type
10-32x1 1/4 Rd. Hd. Sc.
10-32 Square Nut
1l 2 3 4 5

(Issued 1-18-40)

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the

complete part can be assembled as needed.”




Pa~e 89

AUTO-LITE ELECTRICAL PARTS LISTS

114X-2002 8 - B3 IN-2) S-1100
MN-2 man-2
MAB-35
= MU-54
1 '
MAK: 6! x-ge
My-54 _ =
—
lW S
. -
-1 \ MG-T
w ' , MAW-2090 =
- PR
....... e e I ) maB-2040
. T T T T i e VO N S S S

Mw-20 ﬁB)i.nbb /E




AUTO-LITE ELECTRICAL PARTS LISTS

MAX-4041 STARTING MOTOR PARTS LIST

Page 90

MAX-4041

Frame & Field Assy. With Terminal Post
% Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5
{MAX-3136) 1 Frame & Field Assembly
DK-45 1l Insulating Washer
GK-328 4 Pole Plece Screw
MAB-30 1 Field Connections Ins.
MAW-13 2 BRUSH ASSY.- GROUNDED
MAW-29 4 Pole Piece
MAW-37 1 Insulating Bushing
MAX-35 1 Insulating Washer
MAX-44 1 3/8 Steel Washer
MAX~-48 l Terminal Post
MAX-58 1 Equalizer
MAX-64 . 2 Field Coil Connector
MAX-1007D 1 Field Coil - U.L.
MAX-10083 1l Field Coil Assy.-L.R.
MAW-12 1 BRUSH
MAX-1009S 1 Field Coil Assy.-L.L.
MAW-12 1 BRUSH
MAX-1010D 1l Field Coil -~ U.R.
MN-21 2 Dowel Pin
8X-61 2 #10-32x7/16 Flat Hd. Sc.
12X-201 1 3/8 Lock Washer
8X-830 1 %/8-16 Hex. Nut
NW-20A 2 TFrame Screw
12X-199 2 1/4 Lock Washer
12X-201 1 3/8 Lock Washer
8X-830 1 3/8-16 Hex. Nut

Comm. End Plate Assy. & Parts Used With

MAX-3059 1 Comm. End Plate Assy.
MAD-110 1 Felt Pad
MZ-19 4 Brush Spring

X390 1 Oiler - 1/4 Hinged Top

" Armature Assembly & Parts Used With

MAK-61 1 5/8 Steel Washer
MAW-75 1l Thrust Washer
MAW-76 1l Thrust Vasher
MAW-2069 1 ARMATURE ASSEMBLY
MU-54 1 Thrust Washer - 1/32" Thick
Switch Assembly & Parts Used With
S55-132 1l Connector
55-1128 1 Moving Core Assembly
SS-69 1 Link Screw
S5S-61 1 Spring
S5S-128 1 Core
85S-4205 1 STARTING SWITCH
(See separate list for parts)
12X-201 2 3/8 Lock Washer :
8X-467 4 1/4-20x3/8 Hex. Hd. Screw
8X-~-830 2 3/8-16 Hex. Nut
X-1272 4 1/4 Skpf. Washer

1 2 3 4 5

Starter Clutch Assy. & Parts Used With

Part No.
No. Used Name of Part
1 2 3 4 5
MAW-70 1 Felt Washer
MAW-71 1 Felt Retainer
MAW=-72 1 Felt Guard
MAW-73 1 Thrust Washer
MAW-74 1 St. Clutch Shaft Gear
MAW-122 1 Clutch Shaft
MAX-~37 1 Gasket
MAX-41 1 7Yoke Pivot Bushing
MAX-42 1 Yoke Pivot Bushing
MAX-3065 1 STARTER CLUTCH ASSY.
MLA-38 1 Dust Plate
MLA-41 1 Yoke Spring
MLA-42 1 Dust Cover
MLA-1035 1 Yoke Spring Pin
MLA-2037 1 Yoke Assembly
55~56 1 Link Pin
S§S-133 1 Link Pin
8X-97 1 5/16-18x3 1/4 Hex. Hd. Screw
8X-147 1 5/16-18 Hex. Nut
X-261 1 #6 Woodruff Key
8X-311 4 #10-32x3/8 Rd. Hd. Screw
X-401 1 1/16x3/8 Cotter Pin
X-409 1 1/16x5/8 Cotter Pin
12X-1014 1 5/16 Lock Washer
X-1270 4 #10 Skpf. Washer

Miscellaneous Parts

MAB-1024E 1l Head Band Assembly
MAX-1063 1 Intermediate Plate Assy.

MAW-77 1 ABSORBENT BRONZE BRG.
MG-77A 1 ABSORBENT BRONZE BRG.
X-489 1 1/4 Oiler - Press in Type
MN-18 1 Thrust Washer
PS-1167 1 Pinion Housing Assembly
MN-21 1 Dowel Pin
MP-41A 1 ABSORBENT BRONZE BRG. .
8X-87 1 1/4-20x7/8 Hex. Hd. Screw
8X-89 2 1/4-20x1 Hex. Hd. Screw
X-196 3 #10 Lock Washer
12X-199 3 1/4 Lock Washer
8X-311 3 #10-32x3/8 Rd. Hd. Screw
8X-715 1 #10-32x1 1/4 Rd. Hd. Screw
8X-794 1l 10-32 Square RNut
8X-865 1 1/8 Pipe Plug
1 2 3 4 5
(Issued 6-29-39)
UNIT APPLICATION
MAX-4041 Packard

Printed in U, S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembled as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

~
o
&
U
ol
M

8x-830
— $5-132

&‘ rA-38 (o)

MLA~-/03S @

BX-311

gx-97
E—
S55-/33 i

PS-1/67

MAX- 28
PMRN~3.
a8x-83¢0 435
rMAW-37 8x-865
MAX~-IL DK-45 LIN- 2/
MN-2]
= X-489
BX-&/ I
MU-5d MAW-2069
MAw-77 MAW-70
: -
- =
i =N\ \
ﬁ
rax-61 MAVY-TS W\
12X-199 MAV-T76]
— ﬁ@e rrg-774
M- 208, \ \ \
MAX-/O63
8x-6/ 218830
MAB-702QE @
ox-87 w MAVW-T4

777y

MAW-T72
AMA~ T/

MAX- 3065




AUTO-LITE ELECTRICAL PARTS LISTS

MZ-4078 STARTING I'OTOR 2ARTS LIST MZ.-4078
Page 92
Frame & Field Assy. With Terminal Post & Switch Assembly & Parts Used With
Parts Used with
Part N Part No.
ar [+ 7% NO » N
No. Used Name of Part No Used 1 2 gme4of5Part
% 2 3 4 S SS-6R 1 Connector
(MZ-2093B) 1 Frame & Field Assy. SS-4001 1 SOLENOID STARTING SWITCH
MAB-31 1 Insulating ‘Washer 12X-196 1 #10 Lock Washer
MU-14 1 Terninal 8X-832 2 5/16-24 Hex. Nut
MU-28 1 Terminal Post 12X-1014 2 5/16 Lock Washer
MU-31 1 Insulating Bushing 8X-1372 1 #10-32 Hex. Nut
MU-37 1 5/16 Plain Washer 8X-321 2 #10-32x5/16 Rd. Hd. Screw
MU-39 1 Insulating Washer 12X-1014 1 5/16 Lock Washer
Mz-29 4 Pole Piece X-1270 2 #10 Skpf. Washer
MZ ~30A 1 Field Connection Ins. 8X-1376 1 5/16-24 Hex., Nut
MZ2,-32 2 Field Coil Connector
MZ-38A 4 Pole Piece Screw M 1 s Parts
MZ-1007 1 Field Coil - U.L. liscellaneous Par
MZ-1008A 1 Field Coil & Brush Assy.- | EBA-33 1 BENDIX DRIVE ASSY.
L.R. EBA-1213 1 Anti-Drift Spring
MZ-12 1 Brush EBA-1225 1 Meshing Spring
Mz-1009B 1 Field Coil & Brush Assy.- | EBA-1232 1 Pinion Assembly
L.L. EBA-1233 1 Retaining Ring
MZ-12 1l Brush EBA-2006 1 Locating Pin
MZ-1010 1 Field Coil - U.R. EBA-2007 2 Spring Anchor Plate
12X-1014 1 5/16 Lock '‘Jasher EBA-2008 1 Lock Ring
8X-1376 1 5/16-24 Hex. Nut EBA-2031 1 S-A Assembly
8X-832 1 5/16-24 Hex. Nut EBA-2105 1  DRIVE SPRING
12X-1014 1 5/16 Lock Washer 12-1024D 1 Head Band Assembly
PO € :
Comm. End Plate Assy. & Parts Used With . MP_iiﬁs i PlnﬁggoggﬁﬁéngRéﬁggmgég
8X-118 4 #10-32x3/4 Fill. Hd. S
MZ-2002B 1 Comm. End Plate Assy. ﬁ crew
- 5 B s Holde Y 8X-308 1 #10-32x1 3/8 Rd. HA. Screw
MZ~-16 rush T .
MZ-19 4 Brush Spri 12X-544 4 #10 Lock Washer
T opring ‘8X-794 1 -#10-32
MZ~40A 1 ABSORBENT BRONZE BRG: - =32 Square Nut
MZ-~1034 2 BRUSH ASSY. - GROUNDED 1 2 3 4 5
8X-532 4 1/8x1/4 Oval Hd. Tub. ]
Rivet - :
12X-544 4 ﬁlo Lock Washer (Issued 1-18-40)
8X-902 4 #10-32x3/8 Fill. Hd. Screw
Armature Assembly & Parts Used With
MN-18 1l Thrust ;Nasher
MU-54 1 Thrust Washer - 1/32" Thick
MZ-2134 1 ARMATURE ASSEMBLY
X-261 1’ #6 Woodruff Key
1 2 3 4 5
UNIT APPLICATION i
MZ-4078 Packard :

Printed in U.S. A,

“NOTE: Where part numbers are shown in parenthesis
they are for reference only. By stocking sub-parts the
complete part can be assembl«r as needed.”




AUTO-LITE ELECTRICAL PARTS LISTS

Page 93

MZ-103%

8x-902

¥

MZ~-F0A”

al
e
MZ-2/F & MP-32/4
MU~S5Z

S 4 v\ P77 777 758

RN..\QNAN\ , Mz-30R

MZ~20028




AUTO-LITE ELECTRICAL PARTS LISTS

8S-4205 SOLENOID STARTING SWITCH

Page 94 .
No.
Used Name of Part
1 2 3 4 5
1 Connector S58-172
1 Gasket 55-83
1 Plunger Assembly 55-2072
2 Rubber Gasket SS5-84
1 Solenoid & Switch Base SS~3035RJ
1 Spring 55-88
1 Switch Bracket & Relay Assembly S5S5-2124G
1 Insulating Bushing SW-688
2 Insulating Washer - 3/8 Hole SS-82
1 Insulating Washer - 9/16 Hole SS-81
1 Insulator - Inner 55-175
1 Insulator - Middle 55-75
1 Insulator - Outer S55-76
1 Relay 35-3070R
1 Steel Bushing 55-74
2 Steel Washer - 25/64 Hole MU-103A
1 Switch Bracket S55-1124
1 Terminal S5S-173
1 Terminal 55-174
1 Terminal Post 55-119
1 Terminal Post -~ Long S55-176
2 3/8-16 Hex., Nut 8X-830
2 3/8 Lock Washer 12X-201 '
1l Switech Cover S5-1071 ,
2 #8 Lock Washer 12X-195 |
2 #10 Lock Washer 12X-196 :
3  #10 Skpf. Washer X-1270
1 #10-32x5/16 Fill. Hd. Screw 8X-870
2 #8-32x5/16 Rd. Hd. Screw 8X-304
1 #10-32x3/16 Rd. Hd. S¢rew 8X-1004
1 #10-32x1/4 Rd. Hd. Screw 8X-312 !
2 #10-22x1/2 Rd. Hd. Screw 8X-309

(Issued 1-30-40)




Page 95

RUBBER GASKET

INSULATING WASHER /8 toLE
STEEL wASHER *¥ba HOLE
Ys-16_reEx-NUT

SW/ITCH BRACKET
TERMINAL POST-SHORT

INSULATING BUSHING

MOVING CORE ASSY.

7

= RN

= LN

AT RTSETR M i ===__\ : _

SRRV ANt NIV L LU =

I - :xn|l.._ /‘ .

o i i .‘il:\/ .
\_COLE.

=) SPRING

RUBBLER CAP
CLAMP ASSY

||l))ﬂ

W

TERMINAL FPOST - LONG
TEEINAL
INSULRTOR - INNER

mvo
INSULATOR - MIDDLE le)
. GASHET
{9 SHAre M 0Or WASHER e "0 SHANEPROOF WASHER
Q- 32X 74 €D HD. SCREW . %/0-32 X Y6 BD. HD. SCREW
-EM\‘ “9-32 X W6 BD._HD. SCREW
INSULATOR = MIDDLE Ve STEEL _WASHER

SPRING LINK SCREW

AUTO-LITE ELECTRICAL PARTS LISTS

*9-32 HEX. NUT
CLAMP ASSY

. \khchmﬂsm-tsﬁ.h \%EE
!QBDQ:SA%\*MN IVD-QNXH\\M\.\NN.}SQGNMS\
*s- 32 X Y6 RD_HD_SCREW */0 SHAKEPROOF WASHER
SWITCH BRACKET

PLUNGER ASSY.
SOLENC/D & SWITCH BASE






